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EMI| TEST REPORT
Test Report No. : 22HEQ078-YW

Applicant: Sharp Corporation
Type of Equipment: Cordless Telephone Equipment
Model No.: BB-HC1 (Cordless Telephone Equipment)

BB-HC1K (Cordless Handset)

Test standard: FCC Part 15 Subpart C Section 15.247
* Except Section 15.247(e) Processing Gain

FCCID: APYHRO00026

Test Result: Complied

1. Thistest report shall not be reproduced in full or partial, without the written approval of
A-Pex International Co., Ltd.

2. Theresultsin thisreport apply only to the sample tested.

3. This equipment is in compliance with above regulation. We hereby certify that the data
contain atrue representation of the EMC profile.

4. The test resultsin this report are traceabl e to the national or international standards.

5. Thistest report does not constitute an endorsement by NIST/NVLAP or U.S. Government.

Date of test: April 10, 17, 18 and 19, 2002
e by % , ,%
Makoto K osaka
EMC Section
Approved by:
Kazutoyo Nakanishi

Site Operation Manager of EMC Section

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485

Facsimile: int +81 596 39 0232
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SECTION 1: Client information
Company name . Sharp Corporation
Trade name : SHARP
Address . 492 Minosho-cho, Y amatokoriyama-shi, Nara 639-1186 Japan
Telephone Number . +81-743-52-9065
Facsimile Number . +81-743-52-9514
Contact Person : Sadaaki Shimonaga
SECTION 2: Equipment under test (E.U.T.)
Type of Equipment . Cordless Telephone Equipment
Model No. : BB-HC1 (Cordless Telephone Equipment)
BB-HC1K (Cordless Handset)
Serial No. : Sample No. 2 (Cordless Telephone Equipment)

Sample No. 1/ No. 000055 (Cordless Handset)
*Cordless Handset Sample No. 000055 was made over for conducted
test of radio.

Rating . DC 3.6V Ni-MH Battery (Cordless Handset)
AC120V/60Hz (AC Adaptor with Cordless Telephone Equipment)

Other Clock Frequency : 19.2MHz (Cordless Telephone Equipment, Cordless Handset)
28.0MHz (Cordless Telephone Equipment)

Country of Manufacture : Japan (Cordless Telephone Equipment)
Thailand (Cordless Handset)

Receipt Date of Sample : April 17, 2002

2.2 Product Description

Model: BB-HC1/ BB-HCIK are a Cordless Telephone Equipment / Cordless Handset.

They arereferred to asthe EUT in thisreport.

Frequency Characteristics : 2404.8MHz-2475.0MHz (Cordless Telephone Equipment and Cordless Handset)
Channel Characteristics  : 40channels selectable by 1.8MHz spacing.

Modulation : DBPSK (Differential Binary Phase Shift Keyed)

Antennatype : Lambda/ 2 Dipole Antenna (Cordless Telephone Equipment)
Whip Antenna (Cordless Handset)

Antenna Gain : 0.43dBi (Base), 3.08dBi (Hand)

Spread Method : DSSS (Direct Sequence Spread Spectrum)

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485
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SECTION 3: Test specification, methods & procedures
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3.1 Test Specification
Test Specification FCC Part 15 Subpart C
Title : FCC 47CFR Part15 Radio Frequency Device
Subpart C Intentional Radiators
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MH
and 5725-5850MHz
3.2 Methods& Procedures
No. Item Test Procedure Specification Remarks
1 |Conducted Emission ANS| C63.4:1992 Section 15.207 AC Mains only
2 |6dB Bandwidth ANSI C63.4:1992 Section 15.247(a)(2) |Conducted
3 [Maximum Peak Output Power | ANSI C63.4:1992 Section 15.247(b) Conducted
4 |Variation of Input Power ANSI C63.4:1992 | Section 15.31(€) Conducted,
Telephone equipment only
Section 15.205
5 |Out of Band Emissions ANSI C63.4:1992 Section 15.209 Conducted / Radiated
Section 15.247(c)
6 [Power Density ANSI C63.4:1992 Section 15.247(d) Conducted
7 |Processing Gain ANSI C63.4:1992 | Section 15.247(e) -

*These tests were also referred to FCC 97-114 “Guidance on Measurement for Direct Sequence Spread Spectrum

Systems.”
*These tests were performed without any deviations from test procedure except for the following exclusions.

3.3 Exclusion from standard

No.

Item

Test Procedure

Specification

Remarks

1

Processing Gain

ANSI C63.4:1992

Section 15.247(e)

The test was not performed since it had been measured at another |aboratory.

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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Facsimile:
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SECTION 4: Operation of E.U.T. during testing

41  Operating Modes
The EUT exercise program used during radiated and conducted testing was designed to exercise the various system
components in amanner similar to typical use.

The operating mode/system were as follows:
Operation modeis as follows;

Cordless Telephone Equipment
- Transmitting mode (chl: 2404.8MHz, ch20: 2439MHz, ch40: 2475MHZz)
- Charging mode (Conducted emission only)
Cordless Handset
- Transmitting mode (chl: 2404.8MHz, ch20: 2439MHz, ch40: 2475MHz /
Except for Conducted emission test)
- Charging mode (Conducted emission only)

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

AC120V/60Hz AC120V/60Hz
[c] [€]

1 1
[ A ]
(Transmitting mode) (Charging mode) (Transmitting mode)
Description of EUT
No. | Item Model number | Serial number Manufacturer FCCID
A | CordiessTelephone | g 4y Sample No. 2 SHARP APYHRO00026
Equipment
Cordless Handset SampleNo. 1/
B BB-HC1K No. 000055 SHARP APYHRO00026
C | AC Adaptor 410905003CT - SHARP -
*C isintended to be supplied with the products.
List of cables used
No. | Name Length (m) Shield Remark
1 DC Power Cable 1.83 N -

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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4.3 Verification of the frequency and channel
The following table verifies the frequency pairs.
Channel Base Handset || Channel Base Handset || Channel Base Handset
(GHz) (GH2z) (GHz) (GHz) (GH2) (GHz)
*1 2.4048 2.4048 16 2.4318 2.4318 31 2.4588 2.4588
2 2.4066 2.4066 17 2.4336 2.4336 32 2.4606 2.4606
3 2.4084 2.4088 18 2.4354 2.4354 33 2.4624 2.4624
4 2.4102 2.4102 19 24372 24372 34 2.4642 2.4642
5 2.4120 2.4120 *20 2.4390 2.4390 35 2.4660 2.4660
6 2.4138 2.4138 21 2.4408 2.4408 36 2.4678 2.4678
7 2.4156 2.4156 22 2.4426 2.4426 37 2.4696 2.4696
8 24174 24174 23 2.4444 2.4444 38 24714 24714
9 2.4192 2.4192 24 2.4462 2.4462 39 24732 24372
10 2.4210 2.4210 25 2.4480 2.4480 *40 2.4750 2.4750
11 2.4228 2.4228 26 2.4498 2.4498
12 2.4246 2.4246 27 2.4516 24516
13 2.4264 2.4264 28 2.4534 2.4534
14 2.4282 2.4282 29 2.4552 2.4552
15 2.4300 2.4300 30 2.4570 2.4570
*Tested channel

Note 1: Thisisfor sure that all frequencies are in 2.4048GHz to 2.4750GHz.

Note 2: Section 15.31(m): Measurements on intentional radiators or receivers shall be performed at three frequencies
for operating frequency range over 10MHz. (The locations of these frequencies one near the top, one near the middle
and one near the bottom.)

Note 3: After test, the EUT operating frequencies are in 2.4048GHz to 2.4750GHz. So all the items as followed in

testing report are needed to test these three frequencies: top: channel 1, middie: channel 20, bottom: channel 40.

A-pex International Co., Ltd.

YOKOWA LAB.
108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

int +81 596 39 1485
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SECTION 5: Summary of test results
51 Testresults
No. Item Test Procedure Specification Remarks Result
1 |Conducted Emission ANSI C63.4:1992 |Section 15.207 AC Mainsonly Complied
2 |6dB Bandwidth ANSI C63.4:1992 |Section 15.247(a)(2) [Conducted Complied
3 [ Peak OUtPUt | \ NS C63.4:1992 | Section 15.247(b) | Conducted Complied
4 |Variation of Input Power | ANSI C63.4:1992 [Section 15.31(¢)  |conducted: Complied
Facsimile equipment only
Section 15.205 Complied
5 |Out of Band Emissions ANSI C63.4:1992 |Section 15.209 Conducted / Radiated
Section 15.247(c)
6 |Power Density ANSI C63.4:1992 |Section 15.247(d)  [Conducted Complied

*The applicant declares that BB-HC1K, Cordless Handset, has the same hardware, for example electronic circuit and control

type, as UX-CL220K which will be supplied with Facsimile at any moment.
The difference between these models are as follows;

1. coating painting

2. marking

3. software

Thetest result of BB-HC1, therefore, is quoted from test report No. 22FE0027-YW, FCC I1D: APY HRO00025 which isissued by

A-PEX.
A-PEX INTERNATIONAL hereby confirmsthat E.U.T., in the configuration tested, complieswith the
specifications FCC Part 15 Subpart C Section 15.247.

5.2 Uncertainty

Conducted Emission Test

The measurement uncertainty (with a 95% confidence level) for this test was +2.0dB.

O Thedatalisted in this test report may exceed the test limit because it does not have enough margin.

B Thedatalisted in this test report has enough margin, more than site margin.

Radiated Emission Test

The measurement uncertainty (with a 95% confidence level) for thistest using Biconical antennais+4.4dB.

The measurement uncertainty (with a 95% confidence level) for thistest using Logperiodic antennais +4.8dB.

The measurement uncertainty (with a 95% confidence level) for thistest using Horn antennais £5.8dB.
B Thedatalisted in this test report may exceed the test limit because it does not have enough margin.
O Thedatalisted in this test report has enough margin.

5.3 Test Location
A-PEX International Co., Ltd. Yokowa No.3 test site
108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 Japan

Telephone number : +81-596-39-1485

Facsimile number : +81-596-39-0232

The site has been fully described in areport submitted to FCC office, and listed on September 12, 2000
(Registration number: 90412). *NVLAP Lab. code : 200109-0

5.4  Photographs of test setup
Refer to Appendix 1.

55 Test instruments
Refer to Appendix 2.

56 Dataof EMI Test
Refer to Appendix 3.

A-pex International Co., Ltd.
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SECTION 6: Conducted Emissions (AC Mains), Section 15.207

Test Procedure

EUT was placed on a platform of nominal size, 1.0m by 1.0m, raised 80cm above the conducting ground plane.
The rear of tabletop was located 40cm to the vertical conducting plane.The rear of EUT was aligned and flushed
with rear of tabletop. All other surfaces of tabletop was at |east 80cm from any other grounded conducting surface.
AC cables and DC cables were bundled in center. They were folded back and forth forming a bundle 30cm to 40cm
long and were hanged at a 40cm height to the ground plane. Each EUT current-carrying power lead, except the
ground (safety) lead, was individually connected through a LISN to the input power source. All unused 50 ohm
connectors of the LISN were resistively terminated in 50 ohm when not connected to the measuring equipment.
The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a shielded room.
The EUT was connected to a Line Impedance Stabilization Network (L1SN).

The facsimile equipment was tested under transmitting mode and intercom mode.

The cordless handset was tested under intercom mode and charging mode. It was not operated under transmitting
mode since it was not possible to transmit with the handset put on the charger.

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector(IF BW 10kHz) .

The frequency range measured is 450kHz to 30MHz.

Test data : Page A1to A8 (APPENDIX 3)
Photographs of test setup : Page 17-18
Test result : Pass

Test instruments : LS04, SA-04, TR-05

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485
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6dB Bandwidth (Conducted), Section 15.247(a)(2)

Test Procedure

:90f 21
: April 25, 2002
: APYHRO00026

The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Frequency (GHz) Base / Handset 6dB Band width (MHz) | Limit (kHz) Result
Chi Base 1.550 > 500 Pass
2.4048 Handset 1.542 > 500 Pass
Ch20 Base 1.550 > 500 Pass
24390 Handset 1.530 > 500 Pass
Ch40 Base 1.564 > 500 Pass
24750 Handset 1.510 > 500 Pass

Test data : Page A9to A10 (APPENDIX 3)

Test result : Pass

Test instruments  :SA-06, AT-14

SECTION 8 Maximum Peak Output Power (Conducted), 15.247(b)

Test Procedure

The Maximum Peak Output power was measured with a power meter connected to the antenna port.
* Antenna Gain dose not exceed 6dBi.

Test data

Test result

Test instruments

SECTION 9: Variation of | nput Power (Conducted), Section 15.31(€)

: Page A11to A12(APPENDIX 3)

. Pass

: PS03, PM-02, SA-06, AT-14

Test Procedure

The Variation of Input Power was measured with a spectrum analyzer.

Test data

Test result

Test instruments

: Page A13 to A15 (APPENDI X 3)

: Pass

: SA-06, AT-14

A-pex International Co., Ltd.

YOKOWA LAB.
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SECTION 10: Out of Band Emissions (Radiated), Section 15.247(c)

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured on an open test site with aground plane and at a
distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity. The measurements were performed for both vertical and
horizontal antenna polarization.

For the facsimile equipment, Pre-check was performed at the each antenna angle of 0 degrees, 90 degrees and 180
degrees to compare and detect the maximum noise level. The cordless handset was also previously checked at each
position of three axes X, Y and Z to find the worst position.. The position in which the maximum noise occurred
was chosen to put into measurement. Worst cases are referred to following page.

It was operated under transmitting mode.

Radiated Spurious emissions
In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator confirmed 20dB below that
in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on a
radiated measurement. The result was also satisfied the general limits specified in Sec.15.209(a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, |F BW 120kHz

: 1GHz to 26GHz PK and AV Detector

Test data : 30—1000MHz: Page A16to A21 (APPENDI X 3)

:1-26GHz : Page A22to A27(APPENDIX 3)

: Restricted Band Edges: 2390M Hz/2483.5M Hz : Page A28 to A45 (APPENDI X 3)
Photographs of test setup : Page 19-20
Test result . Pass

Test instruments : AF-01, AF-06, BA-03, LA-06, HA-01, SA-04, SA-06,
AT-06, EST-10, HF-04, AT-14

Duty Cycle Factor M easur ement

The duty cycle factor measurement is performed in a shield enclosure. The test condition and setup is as same as
above paragraph.

Set the RB = IMHz, VB=1MHz, and span=0MHz. Link the base and handset, then get the Time of duty and cycle.
The duty cycle factor = 20 log (Tuwidtn/ Tpeiod) = 20 log (940 x 10/ 2 x 10°%) =-6.511 (Cordless Telephone Equipment)
The duty cycle factor = 20 log (Tuwid/ Tpeiod) = 20 log (940 x 10°®/ 2 x 10°%) =-6.558 (Cordless Handset)

Test instruments 1 SA-06, AT-14

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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Pr e check of wor se-case position
Telephone Equipment

Cordless Handset

Worse case (30MHz-26GHz, Antenna: Horizontal) Worse case (30MHz-26GHz , Antenna: Horizontal)

Worse case (30MHz-26GHz, Antenna: Vertical) Worse case (30MHz-26GHz, Antenna: Vertical)
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Duty cycle under normal operation
(Facsimile Equipment)
T width
REF 20.0 dBm HKRA 945.0 ps
10 dB/ *h View Smpl B_Blank Smpl 0.71 dB
DELTA MKR
Q45,0 S
- et I i
ol WM M
CENTER Z.404800000 GHz SPAN 0 Hz
#RBY 1 MH=z *VBYW 1 MHz *SWP 5.0 ms__ ATT 30 dB
T period
REF 20.0 dBm HKRA 2.000 ns
10 dB/ *H View Smpl B_Blank Smpl 0.03 dB
DELTA MKR
2.0080 ms

w
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CENTER 2.404B00000 GHz SPAN 0 Hz
*RBW 1 MH=z */BYW 1 MH=z #5WP 5.0 ms ATT 30 dB
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Duty wave under testing mode
REF 20.0 dBm
10 dB/ *4_View Smpl B_Blank Smpl
CENTER 2.404800000 GHz SP4N O Hz
*RBYW 1 MH=z *BY 1 HH=z #SWP 5.0 ms  ATT 30 dB

(Cordless Handset)

T width
REF 117.0 dBpV MKRA 940.0 ps
10 dB/ *4_Write Smpl  B_Blank Smpl 0.44 dB
DELTA MKR
940,18 S
Frmorridmivndt Hmb oo Pttt

P

CENTER 2.404800000 GHz SPAN O Hz
#RBW 1 HH=z VBW 1 HH=z #3WP 5.0 ms ATT 20 dB
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T period
REF 117.0 dBuV MKRA 2.000 ms
10 dB/ #4_Write Smpl  B_Blank Smpl 0.72 dB
DELTA MKR
2.0080 ms
- /RRTIETIRTE P Ao b M=ttt
ki Al
I | | T 1 I 1 r |
CENTER Z.404800000 GHz SPAH 0 Hz
*RBY 1 WHz VBY 1 WHz *SWP 5.0 ms  ATT 20 dB
Duty wave under testing mode
REF 117.0 dBuV MKR 2.500 ms
10 dB/ *4_View Smpl  B_Blank Smpl 111.09 dBpY
CENTER Z.404800000 GHz SPAH 0 Hz
#REW 1 HHz VBYW 1 HHz #SWP 5.0 ms  ATT 20 dB
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SECTION 11: Out of Band Emissions (Conducted), Section 15.247(c)

Test Procedure

1 22HEQ078-YW
:150f 21

: April 25, 2002

: APYHRO00026

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.
At 100kHz(RBW and VBW 100kHz), spurious emission in the frequency range 30MHz-26GHz which was out of

2400-2483.5MHz was lower 20 dB than radio frequency power.
It was operated under transmitting mode.

Test data : Page A46 to A59 (APPENDI X 3)
Test result : Pass
Test instruments : SA-06, AT-14

SECTION 12: Power Density(Conducted), Section 15.247(d)

Test Procedure

The Power Density was measured with a spectrum analyzer connected to the antenna port.
It was operated under transmitting mode.

Test data : Page A60 to A63 (APPENDI X 3)
Test result : Pass

Test instruments : SA-06, AT-14

A-pex International Co., Ltd.
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APPENDIX 1:

Photogr aphs of test setup

Page 17-18: Conducted emission (AC Mains)

Page 19-20: Radiated emission

APPENDIX 2:

Test instruments

Page 21. Test instruments

Maximum peak output power (Conducted)

Variation of input power (Conducted)

APPENDIX 3: Dataof EMI test

Page A1-A8: Conducted emission (AC Mains)
Page A9-A10: 6dB Bandwidth (Conducted)

Page A11-A12:

Page A13-A15:

Page A16-A45: Out of band emissions (Radiated)
Page A46-A59: Out of band emissions (Conducted)
Page A60-A63: Power density (Conducted)
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Conducted emission AC Mains (Cordless Telephone Equipment)

Charging mode (ch1, ch20, ch40) / Front view

Charging mode (ch1, ch20, ch40) / Side view
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Transmitting mode (ch1, ch20, ch40) (Cordless Telephone Equipment)

A-pex International Co., Ltd.
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Radiated emission (Cordless Telephone Euipment; Wor se case position)

Horizontal antenna polarization: EUT Antenna angle: O degrees
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Radiated emission (Cordless Handset; Wor se case position)

Horizontal antenna polarization (X axis, 30MHz-26GHz)
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Vertical

oy ot
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antenna polarization (Y axis, 30MHz-26GHz)

A-pex International Co., Ltd.
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108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

int +81 596 39 1485
int +81 596 39 0232



Test Report No :2ZHED078-YW
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APPENDIX 2
Test Instruments
R o T O A e

EMI test equipment

Pre Amp 8447D 2002/04/01 * 1
AF06 Pra Amplifiar HP24498 RE 2001/12/21 % 12
AT-06 Attenuator MP721B RE 2002/04/04 % 12
AT-14 Attanuator 2 RE 2002/04/23 * 12
BA03 Biconical Antenna Schwarzback BBAS1D6 RE 2001/05/01 * 12
LA-06 Logperiodic Antenna Schwarzbeck UHALP9108-A |RE 2001/05/01 * 12
HA—)2 Hom Antenna A H.Systems SAS-200/5T1 RE 2001/05/20 % 12
EST-10 Hom Antenna Schwarzbeck BBHAB170 RE 2001./10/17 * 36
SA-Qd Spactrum Analyzer Hewlatt Packard 85674 RE / CE 2002,/04/03 = 12
SA—06 Spectrum Analyzer Advantest R3273 RE / GE 2001/11/20 * 12
TR-05 Test Receiver Rohde & Schwarz ESHS1D CE 2001/08/24 % 12
TR-06 Test Receiver Rohde & Schwarz ESVS10 RE 2001/11/22 = 12
HF)4 High Pass Fijter Tokimec TF323DCA RE 2001/10/15 % 12
CG-30RC Yokowa No.3 open A-PEX CCG-31,8C-32C [RE 2002/03/30 « 12
coaxial{0.01-1000MHz) C-33.0C-4.CC
-35,0C-38,CC-3
7.SW-31,5W-32
CC-38 Yokowa No.d shield A-PEX CC-34,CC-35C |CE 2002/03/30 % 12
coaxial(0.01-1000MHz) C-36,CC-388W
-31.8W-32
CC-C10 Microwave Cabla Storm 421014 7m) RE 2001/12/22 * 12
cc-Ci1a Microwave Gable Suhnar SUCOFLEX RE 200270113 * 12
YOATS-03 Open Test Site JSE 10m RE 2001/05/01 * 12
LS04 LISN Rohde & Schwarz ESH3-75 CE (EUT) 2001/11/06 * 12
PM-02 Power Meter Aglent E4416A CE 2002/03/,22 % 12
PS03 Power sensar Agilent E9327A CE 2002/03/12 % 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.
Test Item;

CE: Conducted emission,

RE: Radiated emission.

A-PEX INTERNATIONAL CO, LTD.



DATA QF CONDUCTION TEST
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HEQQ78-YW

Applicant . SHARP Corporation
Kind of Equipment . Cordless Telephone Equipment
Nodel No. 1 BB-HG1
Serial No. > No.2
Power © AC120V/60Hz
Node . Charging
Remarks : FCC lD APYHROOOOZG
Date : 4/19/2002 e
Phase > Single Phase 4/ M?_
Temperature 25 °C Engineer . Makoto Kosaka
Humidity 136 %
Regulation : FGC Partth. 207
No. FREQ. READING(N) READING(L1) LISN AMP CABLE ATTEN. RESULT LIMITS MARGIN
QP AV QP AY FACTOR GAIN LOSS QP AY QP AY QP AV
[MHz] [dBu¥] [dBuV] [dB] [dB] {dB] [dB] [dBu¥] [dBuV] [dB]
1. 04500 3.1 - 2.9 - 0.1 0.0 01 0.0 3.3 - 48,0 0.0 44.7 -
2. 0.5985 32.8 -~ 33.9 - i 0.0 0.3 00 34.3 - 48.0 0.0 137 -
3. 1.1841 29.7 -  31.4 - 61 0.0 0.1 0.0 3.8 - 48.0 0.0 16.4 -
4, 1.7722 21.0 - 22.5 - 0.1 0.0 0.2 00 22.8 - 48,0 0.0 25 2 -
5. 2.3616 9.4 - 10. 6 - 0.2 00 0.2 00 11.0 - 48.0 0.0 37.0 -
6. 9.5979 145 -~ 159 -~ 0.4 0.0 0.3 0.0 166 - 480 0.0 3.4 -
7. 18,4289 6.0 ~ 9.1 - 0.8 0.0 0.5 00 10.4 - 48.0 0.0 37.6 -
8. 27.9968 34.3 -  36.8 - 0.9 00 0.5 00 382 - 480 0.0 9.8 -
9. 28.7985 18.3 - 21.1 - 0.9 0.0 0.6 0.0 226 - 480 0.0 25.4 -

-

GALCULATION: READING + LISN FAGTOR + CABLE LOSS ~ AMP.GAIN + ATTEN.

All other spurioué emissions were less than 20dB for the limit.
Used LISN : LS-04

Page: Al



DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. @ 22HEQO78-YW

m'?ém : 'Eurdl m Equi
I Ipment HH I pment
Mode| No. :
Serial No. - llu.z
Power © ACT20V/60Hz
Mode : Charging
Remarks : FCC 1D: APYHROOOOZ6
D 41972002
Phase : Single Phase p
T rature . 25 Engineer Kosaka
Humidity D3 %

Regulation 1 : FCC Part15. 207
Regulation 2 : FCC Part15. 207

Emission Level [dBuV] PHASE : N
® 1 | Note. Pa*i held dats, Bata lis uncorrectsd.
| :f ! : - | 1' t | | T . .
: ' | L
: | | | |
60 | | I
RN |
50 ! 1
o T a8 -
INEEAN | L 1 L] [ |
. T T |
1]_ II |
20 I TN N o HM'\*W% T -HM
i i Thﬂ
10 i } . Ja—— T- | - ’ {.J. S 4 .!
1NN N
0 .45 1 10 30
Freguency [MHz]
Emission Level [ﬂ,u'l-'] PHASE:L1
% Ibtl- h&( hu:ld Lti M ‘is uncorrected.
o -
| | |
40 1 1T | |
30
20
10 : |
| f P
0 o4 1 10 30

Frequency [MHz)



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HE0O078-YW

Applicant : SHARP Corporation
Kind of Equipment . Cordless Telephone Equipment
Hlode! No. . BB-HCI
Serial No. : No.2
Power : AC120V/60Hz
Mode : Transmitting (ch1 2. 4048GHz)
Eemarks : i{/}?g}%o%PYmOOOOZG .

ate : -
Phase . Single Phase % JZ%:@*“’(&M
Temperature 125 °C Engineer : Makoto Kosaka
Humidity 136 %
Reguiation . FCC Part15. 207

No. FREQ. READING (N) READING{L1) LISN AMP CABLE ATTEN., RESULT LIMITS MARGIN

QP AY QP AY FACTOR GAIN LOSS QP AV QP AY QP AY
[MHz] [dBuv] [dBuV] (dB] [dB] (dB] [dB] [dBuV] [dBuV] [dB]

1. 9.5998 18. 9 - 21.3 - 0.4 0.0 0.3 0.0 22.0 - 48.¢ 0.0 26.0 -
2. 10.2370 7.5 - 9.0 - 0.5 0.0 0.3 0.0 9.8 - 48.0 0.0 38.2 -
3. 14,3342 7.1 - 10,1 - 0.6 00 0.4 0.0 1IL.1 - 48,0 0.0 36.9 -
4. 18.4296 7.8 - 108 - 0.8 0.0 0.5 0.0 12.1 - 48.¢ 6.0 35.9 -
b, 22.5256 8.0 - 10,8 - 0.9 0.0 0.5 00 122 - 48.¢ 0.0 35.8 -
6. 26.6222 9.5 - 12,1 - 0.9 0.0 0.5 0.0 13.5 - 48,0 0.0 3.5 -
7. 27.9981 37.0 - 39.6 - 0.9 0.0 0.5 00 41.0 - 48, ¢ 0.0 7.0 -
8 28,7997 21.2 - 23.8 - 0.9 0.0 0.6 00 253 - 48,0 0.0 22.7 -
CALCULATION: READING + LISN FACTOR + CABLE LOSS — AMP_GAIN + ATTEN.

All other spurious emissions were less than 20dB for the fimit.
Used LISN : LS04

Page: A3
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HEOOT78-YW

: Cordl| 'I'hr?'nli‘m Equi

: ess le ipment
. BB-HC1

T Mo 2

T AG120V/60Mz

. Transmitting (chl 2. 4048GHz)
: FCG 1D: APYHRDOOO26

: 4/18/2002 2, 2

SIrQCI'a Phasze
: %ﬁu Engineer - Makoto Kosaka
5 %

: FCC Part15. 207
- FCC Part15. 207

PHASE - N
IntLL PA(IIJMM ‘J‘Jﬂ inllmrrmloi

&

0. 45

1 10 a0
Frequency [MHz]

Emission Level [dBuV] PHASE L1

80

10

lutL- Fﬁh‘. I'Jd llItJ. *l‘l Jia errrwtal

Freguency [MHz]
page: A4



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0CO78-YW

Applicant : SHARP Gorporation
Kind of Equipment : Gordless Telephone Equipment
Model No. . BB-HC1
Serial No. > No.2
Power : AC120V/60Hz
Mode . Transmitting (ch20 2. 439GHz)}
gemarks : i?{t:g}lz)oosPYHROOOO%

ate : P
Phase . Single Phase % ,Zsmwéﬁzdm
Temperature 125 °C Engineer : Makoto Kosaka
Humidity : 36 %
Regulation . FCC Part15.207

No. FREQ. READING(N) READING(L1} LISN AMP CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AY FACTOR GAIN LOSS QP AY QP AV QP AY
[MHz ] {dBuv] [dBuV] (aB] {d¢B] [dB] [dB] [dBuv] {dBuV]) (dB]

1. 9.5999 1B.9 - 21.3 - 0.4 0.0 0.3 00 22,0 - 48,0 0.0 26.0 -
2. 10.2382 7.4 - 9.1 - 0.5 00 0.3 00 99 - 48,0 0.0 38.1 -
3. 14.3339 7.1 - 16. 1 - 0.6 0.0 0.4 0.0 11.1 - 48,0 0.0 36.9 -
4. 18.4297 7.7 - 10. 8 - 0.8 0.0 05 0.0 12.1 - 48,0 0.0 35.9 -
5. 22.5257 8.4 - 10. 9 - 0.9 0.0 05 0.0 12,3 - 48,0 0.0 3567 =
6. 26.6218 9.8 - 12.2 - 0.9 0.0 0.5 0.0 13.6 - 480 0.0 34.4 -
7. 27.9980 37.1 - 39.5 - 0.9 0.0 0.5 0.0 409 - 48,0 0.0 T.1 -
8. 28.80602 21.3 - 23.6 - 0.9 0.0 0.6 0.0 25.1 - 48,0 0.0 22.9 -
CALGULATION: READING + LISN FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

Alt other spurious emissions were less than 20dB for the limit.
Used LISN : LS04
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'rJicFiEmim : Cordl vor Im Equipment
I 0 . raless le I
Modal No. . BB-HC1
Serial Mo : Mo 2
Power o ACT20V/60Hz
Mode : Transmitting (ch20 2. 439GHz)
Remarks : FCG ID: APYHRODOO2G
Date : 4/19/2002
?m : g&n le Phase Bl i
emperature neer . Mekoto Kosaka
Humidity D36 %
Regulation 1 : FGG Part15. 207
Regulation 2 : FCC Part15. 207
Emission Level [dBuV¥] PHASE - N
m P A A 7 O
" i i .
(i
50 - e ——
40
2 i 4 1
20
10 1T
0 pas 1 10
Freguency [MHz]
Emission Level [dBuV] PHASE L1
% lu-tlm H&( huhd nLt:_ Lia is l.n:nrﬂcl:uci
10
60
50 T
40
30
20
10
0 o045 1 BT
Frequency [WHz]

DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report Mo. : ZZHEOOT8-YW
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"DATA OF CONDUCTION TEST
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HE0O78-YW

Applicant : SHARP Corporation

Kind of Equipment : Cordless Telephone Equipment

Model No. : BB-HC1

Serial No. > No.2

Power : AC120V/60Hz

Node : Transmitting (ch40 2. 475GHz)

gemarks : E??g}géogPYHROOOOZE //,,7

ate : B —

Phase . Single Phase °/«%r .-,M

Temperature 125 °C Engineer : Makoto Kosaka

Humidity - 36 %

Regutation : FCC Partih. 207

No. FREQ. READING (N) READING(L1) LISN AMP CABLE ATTEN. RESULT LIMITS MARGIN
QP AY QP AY FACTOR GAIN LOSS QP AV QP AY QP AV

[MHz] [dBuV] {dBu¥] [dB] ({dB] [dB}] [dB] [dBuV] [dBu¥] [dB]

1. 9.5997 189 - 21.3 - 0.4 00 0.3 0.0 220 -~ 480 0.0 26.0 -

2. 10.2382 7.4 - 9.1 - 0.5 0.0 03 00 9.9 - 480 0.0 38.1 -

3. 14.3339 7.1 - 10.1 - 0.6 0.0 0.4 0.0 11.1 - 48,0 0.0 369 -

4. 18.4297 7.7 - 1.8 - 0.8 0.0 0.5 0.0 2.1 - 48,0 0.0 35,9 -

5 225257 8.4 - 10.9 - 0.9 00 0.5 0.0 12.3 - 48.0 0.0 35.7 -

6. 26.6218 98 - 122 - 09 00 0.5 00 13.6 - 480 0.0 34.4 -

7. 27.998t 37.1 - 395 - 0,9 0.0 05 0.0 409 - 430 0.0 1.1 -

8 28.8002 21.3 - 236 - 0.9 0.0 0.6 0.0 251 - 48.0 0.0 22.9¢ -

CALCULATION: READING + LISN FACTOR + CABLE LOSS ~ AMP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the limit.
Used LISN : LS-04
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No3 OPEN TEST SITE
Report No. : 2ZHEOOT8-YW

nl:rlm?nﬁq.l;-mt : Cordl| oy Iq:l:lll:‘m Equipment
ind o i : Cordless ie i
Mode| No. . BB-HCI
Serial No. > No. 2
oce  Teanem: 4 1ng (chdD 2. 47582
: lramsmittin .
Remarks : FCC 1D: wﬁmaaza
Date : 4/19/2002 % M
Phase p Ein%e Phase . -
Temperature - 25 Engineer : Makoto Kosaka
Humidity D36 %
Regulation 1 : FCG Parti5. 207
Regulation 2 : FCC Part15. 207
Emission Level [dBuV] PHASE N
- ibtla PeJk d +tJ LJII'# umrrmtuI
10 -
60
e
40
30 L
‘ I
s et (WSS VAVAY) NSIVPER™ W SN IR SRR S T
10
0 .45 1 10 30
Freguency [WHz]
Emission Level [dBuV] PHASE L1
% htL. P&&t htlld M ‘Iil is mnnrr-lﬂtut‘-
10 SN I SN S S N e
Bl
B0 B B E—
40
30
L | |
20 bif ww&m
10
0 o45 T 10 30

Frequency [WHz]
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Sharp Corporation/ FCC ID: APYHRO00026 / Page: A9

6dB Bandwidth / BB-HC1 (Cordless T ephone Equipment) / 22HEC078-YW
1 ch1 24048GHz

REF 103.0 dBpV DL 95.59 dBuV MKRA 1.550 HHz
2 dB/ *4_View Horn B_Blank Horm -0.014 4B
CER 72, 405710 GHZ
PEkzé HER 101.592 dBpM
L o JKN UV Fhe, iy

A RNy

;

Iad \ \

ICENTER 2.404800 GHz SPAH 2.000 HH=z
#RBYW 100 kH=z *VBW 100 kHz #*5WP 1.0 s ATT 10 dB
2. ch20: 2439GHz
REF 103.0 dBuV DL 9%.68 dBpV HKR4 1.550 MH=z
2 dB/ *Ai_View Horm B_Blank HNorm =0.036 dB
CBR 1 2.439307 GHzZ
DELTA MKR 2. 439
1. 550 Mn%h

[IENPAY A 00\

[ \ A\

1

CENTER 2.439000 GHz SPAN 2.000 MHz
#*RBY 100 kHz #VBW 100 kHz *SWP 1.0 s ATT 10 dB

3. ch40: 2475GHz

REF 103.0 dBuV DL 95.57 dBuV HKRA 1.564 HHz
2 dB/ *4_View Horm B_Blank Horm 0.123 4B
CSR 2. 473654 GHZ
PE&I% EER 101.572 dBpM
L« 208 IVl e AT, oy o

AN A

/- \/ \

CENTER 2.475000 GHz SPAN 2.000 HHz
*RBYW 100 kHz *VBW 100 kHz *SWP 1.0 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A10

6dB Bandwidth / BB-HCI1K (Cordless Handset) / 22HEQO78- YW

1. ch1: 24048GHz

REF 103.0 dBp¥

DL 95.16 dBpvY

MKRA 1.542 MHz

2 dB/f #4_View Smpl B_Blank Horm 0.019 dB
CSR[ | 2.405166 GHZ
DELTA MKR 101.15%9 dBpM
1.542 MH=
- A1 Yae
o JALN TN
/ ” \
CENTER 2.404800 GHz SPAN 2.000 HHz
*RBYW 100 kHz  VBYW 100 kHz *5WP 20 ns aTT 10 dB
2. ch20: 2439GHz
REF 103.0 4BV DL 95.27 dBuV MKRA 1.530 HHz
2 dB/ *4_View Smpl B_Blank Horm 0.013 dB
DELTA MER CSR {2.438710 GHZ
1532 MH= 101.266 dBpM
J/-f‘\/ RPavA
AR
CENTER 2.439000 GHz SPAN 2.000 HHz
*RBYW 100 kHz  VBYW 100 kHz *SWP 20 ns ATT 10 dB

3. ch40: 2475GHz

REF 103.0 dBpVY

DL 95.43 dBp¥

HKRA 1.510 HHz

2 dB/ *4_View Smpl B_Blank Horm 0.034 dB
CSR [ Z.374710 GHZ
?ELTE EEE 101.433 dBpN
1=—516—MH= .
v’”ﬂ/ ///\
/ AT \
/ | ‘
/ L)
ICENTER 2.475000 GHz SPAN 2.000 MHz
#*RBW 100 kHz  VBW 100 kHz *SWP 20 mns ATT 10 dB




M aximum Peak Output Power (Conducted)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. : 22HEQ078-YW
Equipment  : Cordless Telephone Equipment Regulation  : Fcc Part15SubpartC 247(b)(1)
Model : BB-HC1 Date : 2002/04/20
SampleNo. :1 Temperature : 23deg.C
FCCID : APYHRO00026 Humidity : 55%
Power : AC120V/60Hz
Mode : Transmitting(chl,20,40)
ENGINEER  : Makoto Kosaka
FREQ PM ATTEN. | RESULT | convert Limit Margin
ch Reading aw)
[MHZz] [dBm] [dB] [dBm] [mW] [dBm] [dB]
chl 2404.8 4.9 10.0 14.9 31.0 30.0 15.1
ch20 2439.0 4.9 10.0 14.9 30.8 30.0 15.1
ch40 2475.0 4.7 10.0 14.7 29.6 30.0 15.3
REMARKS:

CALCULATION : P = Power Meter Reading + ATTEN

Page: A11



M aximum Peak Output Power (Conducted)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. : 22HEQ078-YW
Equipment  : Cordless Handset Regulation  : Fcc Part15SubpartC 247(b)(1)
Model : BB-HC1K Date : 2002/01/27
Sample No.  : 000055 Temperature : 22deg.C
FCCID : APYHRO00026 Humidity : 31%
Power :DC 3.6V
Mode : Transmitting(ch1,20,40)
ENGINEER  : Makoto Kosaka
FREQ PM ATTEN. | RESULT | convert Limit Margin
ch Reading (aw)
[MHZz] [dBm] [dB] [dBm] [mW] [dBm] [dB]
chl 2404.8 3.0 10.0 13.0 20.0 30.0 17.0
ch20 2440.8 29 10.0 129 19.5 30.0 17.1
ch40 2475.0 2.8 10.0 12.8 19.1 30.0 17.2
REMARKS:

CALCULATION : P = Power Meter Reading + ATTEN
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Sharp Corporation/ FCC ID: APYHRO00026 / Page: A13
Variation of Input Power / BB-HC1 (Cordless Te ephone Equipment) / 22HEOC078-YW

1. AC102V (85%)/(ch1: 24048GHzZ): Externd Attenuator 10dB
REF 6.0 dBm MKR 2.40466 GHz
2 dB/f *4_View Smpl B_Blank Horm 4.917 dBm

e

/

/

CENTER Z2.40480 GH=z SPAH 10.00 HHz
*RBY 3 HHz *VBY 3 MHz #3WP 1.0 s ATT 20 dB

2. AC120V (100%) / (ch 1. 2.4048GH2): Externd Attenuator 10dB

REF 6.0 dBm MKR 2.40467 GHz
2 dB/ *A_View 3Smpl B_Blank Horm 4.906 dBm

—*

/

/

CENTER 2.40480 GH=z SPAN 10.00 HHz
#RBYW 3 HHz #YBY 3 MHz #5WP 1.0 s ATT 20 dB

3. AC138V (115%)/ (ch 1: 2.4048GHz): Externd Attenuator 10dB

REF 6.0 dBm MKR 2.40464 GHz
2 dB/ *4_View Smpl B_Blank Horm 4.958 dBm

MARKER
2.40464 GHz | ~*

/

/

/

CENTER 2.40480 GH=z SPAN 10.00 HHz
#RBY 3 HHz #BY 3 HHz #5WP 1.0 s ATT 20 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page: Al14
Variation of Input Power / BB-HC1 (Cordless Te ephone Equipment) / 22HEOC078-YW
4. AC102V (85%)/(ch20: 2.439GH2): Externd Attenuator 10dB

REF 6.0 dBm MKR 2.43887 GHz
2 dB/ *4_View Smpl B_Blank Horm 4.895 dBm
CEHNTER 2.43900 GHz SPAH 10.00 MHz
#RBW 3 MHz #BYW 3 HH=z #SWP 1.0 s ATT 20 dB

5. AC 120V (100%) / (ch 20: 2.439GHz2): Externd Attenuator 10dB
REF 6.0 dBm MKR 2.43887 GHz
2 dB/ *A_View 3Smpl B_Blank Horm 4.927 dBm

P

/

/

#RBYW 3 HHz

CENTER 2.43900 GH=z

#YBY 3 MHz

#5WP 1.0 s

SPAN 10.00 HHz
ATT 20 dB

6. AC 138V (1159%)/ (ch 20: 2.439GHz): Externd Attenuaior 10dB

REF 6.0 dBm
2 dB/

*f _View Smpl

B_Blank Horm

MKR 2.43894 GHz
4.922 dBm

PN

/

/

#RBY 3 HHz

CENTER 2.43900 GH=z

#WBY 3 MHz

#5WP 1.0 s

SPAN 10.00 HHz
ATT 20 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A15

Variation of Input Power / BB-HC1 (Cordless Te ephone Equipment) / 22HEOC078-YW
7. AC102V (85%)/(ch40: 2.475GH2): Externd Attenuator 10dB

REF 6.0 dBm
2 4B/ *_View Smpl

MKR 2.47489 GHz

B_Blank Horm 4.709 dBm

-

X

/

/

CENTER 2.47500 GH=z
#RBY 3 HHz #BY 3 HHz

#5WP 1.0 s

8. AC 120V (100%) / (ch40: 2.475GHz): Externd Attenuator 1008

SPAN 10.00 HHz
ATT 20 dB

REF 6.0 dBm HKR 2.47490 GHz

2 dBS *A_View Smpl B_Blank Norm 4.678 dBm
f/‘

CENTER 2.47500 GHz SP&N 10.00 MHz

*REW 3 HHz *VBY 3 MHz #5WP 1.0 s ATT 20 dB

9. AC138V (115%) / (ch 40: 2.475GHzZ): Externd Attenuator 10dB

REF 6.0 dBm MKR 2.47482 GHz
2 dB/ *_View Smpl B_Blank Horm 4.755 dBn

S
CENTER 2.47500 GHz SPAH 10.00 HHz
+RBY 3 HHz #WBY 3 HH=z #5WP 1.0 s ATT 20 dB




DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQ0078-YW

Equipment  : Cordless Telephone Equipment Regulation  : Fcc Part15SubpartC 247 / 209
Model : BB-HC1 Test Distance :3m

SampleNo. :2 Date : 2002/04/17

FCCID : APYHRO00026 Temperature : 22deg.C

Power : AC120V/60Hz Humidity 1 79%

Mode : Transmitting (chl: 2404.8MHz) % M

ENGINEER : Makoto Kosaka

QP DETECT (Test Receiver: BW 120kHz)

No.| FREQ | READING | ANT [ATTEN|CABLE[| AMP | RESULT LIMIT MARGIN
HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m] | [dBuv/m] [dB]
1] 56000 | 337 | 411 | 88 | 60 | 16 | 278 | 223 [ 297 | 400 | 177 | 103
2| 84000 | 380 | 422 | 69 | 60 | 19 [ 278 | 250 | 292 | 400 | 150 | 108
3| 112000| 439 | 408 | 120 | 60 | 23 | 279 | 363 | 332 | 435 72 | 103
4115200 335 | 281 | 125 | 60 | 23 | 279 | 264 | 210 | 435 | 171 | 225
5140000 | 411 | 402 | 141 | 60 | 26 | 279 | 359 | 350 | 435 76 | 85
6| 168.000| 402 | 408 | 152 | 60 | 28 | 278 | 364 | 370 | 435 71 | 65
7| 196.000| 372 | 336 | 163 | 60 | 31 | 278 | 348 | 312 | 435 87 | 123
8|224000| 441 | 387 | 165 | 60 | 32 | 278 | 420 | 366 | 460 40 | 94
9| 252000| 413 | 368 | 167 | 60 | 31 | 273 | 398 | 353 | 460 62 | 107
10| 289.080 | 226 | 226 | 187 | 61 | 38 | 278 | 234 | 234 | 460 | 226 | 226
11| 307.990 | 418 | 406 | 143 | 61 | 39 | 279 | 382 | 370 | 460 78 | 90
12335990 | 480 | 428 | 146 | 61 | 43 | 280 | 450 | 398 | 460 10 | 62
13| 559.980 | 37.4 | 358 | 185 | 60 | 56 | 277 | 398 | 382 | 460 62 | 78
14| 671970 | 387 | 381 | 201 | 61 | 62 | 274 | 437 | 431 | 460 23 | 29
REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)
ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

A-PEX INTERNATIONAL CO., LTD.

YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQ0078-YW

Equipment  : Cordless Telephone Equipment Regulation  : Fcc Part15SubpartC 247 / 209

Model : BB-HC1 Test Distance :3m

SampleNo. :2 Date : 2002/04/17

FCCID : APYHRO00026 Temperature : 22deg.C

Power : AC120V/60Hz Humidity 1 79%

Mode : Transmitting (ch20: 2439MHz) % %

ENGINEER  : Makoto Kosaka
QP DETECT (Test Receiver: BW 120kHz)
No.| FREQ READING ANT |ATTEN|CABLE| AMP RESULT LIMIT MARGIN
HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER
[MHZ] [dBuV] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

1| 56.000 | 338 | 41.1 8.8 6.0 16 278 | 224 | 29.7 40.0 176 | 103
2| 84.000 | 38.0 | 422 6.9 6.0 1.9 278 | 250 | 29.2 40.0 150 | 10.8
3 | 112.000 | 439 | 408 | 12.0 6.0 2.3 279 | 36.3 | 332 435 7.2 10.3
41 115200 | 335 28.2 125 6.0 2.3 27.9 26.4 21.1 435 171 224
5] 140.000 | 411 | 402 | 141 6.0 2.6 279 | 359 | 35.0 435 7.6 85
6 | 168.000 | 40.2 | 40.8 | 15.2 6.0 2.8 278 | 364 | 37.0 435 7.1 6.5
7 ] 196.000 | 373 | 336 | 16.3 6.0 31 278 | 349 | 312 435 8.6 12.3
8 | 224000 | 441 | 387 | 165 6.0 3.2 278 | 420 | 36.6 46.0 4.0 9.4
9 | 252.000 | 413 | 36.8 | 16.7 6.0 31 27.3 | 39.8 | 353 46.0 6.2 10.7
10| 307.990 [ 435 | 406 | 143 6.1 3.9 279 | 399 | 37.0 46.0 6.1 9.0
11| 323270 [ 299 | 224 | 145 6.1 4.0 280 | 265 | 19.0 46.0 195 | 27.0
12| 335990 | 48.2 | 428 | 146 6.1 4.3 280 | 452 | 39.8 46.0 0.8 6.2
13| 559.980 [ 37.4 | 358 | 185 6.0 5.6 277 | 39.8 | 382 46.0 6.2 7.8
14| 671970 [ 38.7 | 38.1 | 20.1 6.1 6.2 274 | 437 | 431 46.0 2.3 29

REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Telephone Equipment
: BB-HC1
12

: APYHRO00026

: AC120V/60Hz

: Transmitting (ch40: 2475MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.

Regulation

: 22HEQ0078-YW

: Fec Part15SubpartC 247 / 209

Test Distance

Date

Temperature

Humidity

:3m

: 2002/04/17
: 22deg.C
1 79%

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN|CABLE[| AMP | RESULT LIMIT MARGIN
HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m] | [dBuv/m] [dB]
1] 56000 | 3.3 | 411 | 88 | 60 | 16 | 278 | 199 [ 297 | 400 | 201 | 103
2| 84000 | 386 | 423 | 69 | 60 | 19 [ 278 | 256 | 293 | 400 | 144 | 107
3| 112000| 438 | 408 | 120 | 60 | 23 | 279 | 362 | 332 | 435 73 | 103
4| 115200 334 | 281 | 125 | 60 | 23 | 279 | 263 | 210 | 435 | 172 | 225
5| 140000 | 412 | 403 | 141 | 60 | 26 | 279 | 360 | 351 | 435 75 | 84
6| 168.000| 405 | 409 | 152 | 60 | 28 | 278 | 367 | 371 | 435 68 | 64
7| 196.000| 370 | 337 | 163 | 60 | 31 | 278 | 346 | 313 | 435 89 | 122
8| 224000| 445 | 387 | 165 | 60 | 32 | 278 | 424 | 366 | 460 36 | 94
9| 252000| 416 | 367 | 167 | 60 | 31 | 273 | 401 | 352 | 460 59 | 108
10| 308.000 | 413 | 380 | 143 | 61 | 39 | 279 | 377 | 344 | 460 83 | 116
11]336.000 | 481 | 434 | 146 | 61 | 43 | 280 | 451 | 404 | 460 09 | 56
12| 359280 | 250 | 222 | 149 | 60 | 46 | 279 | 226 | 198 | 460 | 234 | 262
13| 560.000 | 359 | 361 | 185 | 60 | 56 | 277 | 383 | 385 | 460 77 | 75
14| 671.970 | 386 | 354 | 201 | 61 | 62 | 274 | 436 | 404 | 460 24 | 56
REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

A-PEX INTERNATIONAL CO., LTD.

YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQ0078-YW

Equipment  : Cordless Handset Regulation  : Fcc Part15SubpartC 247 / 209

Model : BB-HC1K Test Distance :3m

SampleNo. :1 Date : 2002/01/30

FCCID : APYHRO00026 Temperature : 19deg.C

Power :DC 3.6V Humidity 1 29%

Mode : Transmitting (chl: 2404.8MHz) % M

ENGINEER  : Makoto Kosaka
QP DETECT (Test Receiver: BW 120kHz)
No.| FREQ READING ANT |ATTEN|CABLE| AMP RESULT LIMIT MARGIN
HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER
[MHZ] [dBuV] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

1115220 286 | 291 | 125 5.9 2.1 279 | 212 | 217 435 223 | 21.8
2] 192020 | 28.0 25.8 16.2 5.9 2.7 27.8 25.0 22.8 435 18.5 20.7
3]230420| 264 | 240 | 165 5.9 3.1 277 | 242 | 218 46.0 21.8 | 24.2
41364820 ( 30.2 [ 29.2 | 15.0 5.8 3.9 276 | 273 | 263 46.0 18.7 | 19.7
5]384.020| 325 | 329 | 152 5.8 4.0 275 | 300 | 304 46.0 16.0 | 15.6
6 | 441.610 | 305 32.1 16.5 5.9 4.5 27.6 29.8 314 46.0 16.2 14.6
7 | 480.020| 288 | 294 | 17.6 5.8 4.7 275 | 294 | 30.0 46.0 16.6 | 16.0
8 | 518.420 | 265 | 26.7 | 182 5.9 49 275 | 280 | 282 46.0 180 | 178

REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT was placed in Y axis when the measurement antenna was positioned vertically.

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

: BB-HC1K
11

: APYHRO00026
:DC3.6V
: Transmitting (ch20: 2439MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance

Date

: 22HEQ0078-YW

: Fec Part15SubpartC 247 / 209

Temperature

Humidity

:3m

: 2002/01/30
:19deg.C
1 29%

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN|CABLE[| AMP | RESULT LIMIT MARGIN

HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER

[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m] | [dBuv/m] [dB]

1115210 287 | 293 | 125 | 59 | 21 | 279 | 213 | 21.9 | 435 | 222 | 216
2| 192020 | 280 | 256 | 162 | 59 | 27 | 278 | 250 | 226 | 435 | 185 | 209
3| 230420 263 | 240 | 165 | 59 | 31 | 277 | 241 | 218 | 460 | 219 | 242
4| 364820| 302 | 292 | 150 | 58 | 39 | 276 | 273 | 263 | 460 | 187 | 197
5384020 3.7 | 325 | 152 | 58 | 40 | 275 | 202 | 300 | 460 | 168 | 160
6| 441610 | 302 | 314 | 165 | 59 | 45 | 276 | 205 | 307 | 460 | 165 | 153
7| 480020 287 | 201 | 176 | 58 | 47 | 275 | 203 | 207 | 460 | 167 | 163
8 |518420| 265 | 269 | 182 | 59 | 49 | 275 | 280 | 284 | 460 | 180 | 176
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.
*EUT was placed in Y axis when the measurement antenna was positioned vertically.

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30M Hz to 1000M HZz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

: BB-HC1K
01

: APYHRO00026
: DC 3.6V
: Transmitting (ch40: 2475.0MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance

Date

: 22HEQ0078-YW

: Fec Part15SubpartC 247 / 209

Temperature

Humidity

:3m

: 2002/01/30
:19deg.C
1 29%

T, Lmen i

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN|CABLE[| AMP | RESULT LIMIT MARGIN

HOR | VER | Factor LOSS | GAIN | HOR | VER HOR | VER

[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m] | [dBuv/m] [dB]

1115210 287 | 292 | 125 | 59 | 21 | 279 | 213 | 21.8 | 435 | 222 | 217
2| 192020 281 | 257 | 162 | 59 | 27 | 278 | 251 | 227 | 435 | 184 | 208
3| 230420 265 | 241 | 165 | 59 | 31 | 277 | 243 | 219 | 460 | 217 | 241
4| 364820| 302 | 292 | 150 | 58 | 39 | 276 | 273 | 263 | 460 | 187 | 197
5384020 3.7 | 325 | 152 | 58 | 40 | 275 | 202 | 300 | 460 | 168 | 160
6| 441610 | 302 | 314 | 165 | 59 | 45 | 276 | 205 | 307 | 460 | 165 | 153
7| 480020 287 | 201 | 176 | 58 | 47 | 275 | 203 | 207 | 460 | 167 | 163
8 |518420| 264 | 269 | 182 | 59 | 49 | 275 | 279 | 284 | 460 | 181 | 176
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.
*EUT was placed in Y axis when the measurement antenna was positioned vertically.

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic

CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS1GHZz to 26GHZz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Telephone Equipment

:BB-HC1
12

: APYHRO00026

: AC120V/60H

z

: Transmitting (chl: 2404.8MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HE0078-YW
: Fec Part15SubpartC 247 / 209
: 3mand 0.5m

: 2002/04/18

: 21deg.C

1 41%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H2)
No.| FREQ [S/A READING| ANT | AMP [CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR [ VER| AV | HOR| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] [ [dB] | [dB] | [dB] | [dBuV/m] [[dBuv/m] [dB]

Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1(149148| 352 | 355 | 268 | 385 | 4.2 00 | 100 | -65 0.0 | 312 | 315 54.0 228 | 225
2 |4.80959( 57.7 | 55.1 | 353 | 380 | 4.2 11 00 | -65 0.0 | 538 | 51.2 54.0 0.2 2.8
3 |7.21445( 513 | 521 | 385 | 382 | 57 0.5 00 | -65 00 | 513 | 521 54.0 2.7 1.9
4 19.61922( 383 [ 385 | 384 [ 385 [ 6.2 0.5 00 | -65 0.0 | 384 [ 386 54.0 156 | 154
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 (12.024120 409 | 442 | 429 | 385 | 75 0.5 00 | -65 | 156 | 312 | 345 54.0 228 | 195
6 (14.42880 334 | 343 | 417 | 385 | 7.9 0.6 00 | -65 | 156 | 23.0 | 239 54.0 31.0 | 301
7 116.83362 335 | 335 ( 433 [ 385 | 81 0.6 00 | -65 | 156 | 249 | 249 54.0 291 | 291
8 [19.23840 343 | 341 ( 385 | 385 | 86 1.0 00 | -65 | 156 | 218 | 216 54.0 322 | 324
9 (2164320 352 | 353 | 388 | 385 | 101 | 0.6 00 | -65 | 156 | 241 | 242 54.0 299 | 29.8
10|24.04800 36.4 | 36.2 | 393 | 385 | 126 | 0.7 00 | -65 | 156 | 284 | 282 54.0 256 | 25.8

PK DETECT(S/A : RBW 1IMHz and VBW 1MHZz)

No.| FREQ [S/A READING| ANT | AMP [CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN

HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR [ VER| PK | HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] [ [dB] [ [dB] [ [dB] [ [dB] | [dBuv/m] [[dBuV/m] [dB]

Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (149148| 463 | 464 | 268 | 385 | 4.2 00 | 100 | -65 00 | 423 | 424 74.0 317 | 316
2 |4.80959( 614 | 59.1 [ 353 | 380 | 4.2 11 00 | -65 00 | 575 | 552 74.0 165 | 188
3 |7.21445| 576 | 574 | 385 | 38.2 5.7 0.5 0.0 -6.5 0.0 576 | 574 74.0 164 | 16.6
4 19.61922( 472 | 479 | 384 | 385 [ 6.2 0.5 00 [ -65 0.0 | 473 | 480 74.0 26.7 | 26.0
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 (12.024120 494 | 523 | 429 | 385 | 75 0.5 00 | -65 | 156 | 39.7 | 426 74.0 343 | 314
6 (14.42880 435 | 451 | 417 | 385 | 7.9 0.6 00 | -65 | 156 | 331 | 347 74.0 409 | 393
7 |16.833620 443 | 443 | 433 | 385 | 81 0.6 00 | -65 | 156 | 357 | 357 74.0 383 | 383
8 [19.23840 46.0 | 452 | 385 | 385 [ 86 1.0 00 | -65 | 156 | 335 | 327 74.0 405 | 41.3
9 (21.64320 46.2 | 463 | 388 | 385 | 101 | 0.6 00 | -65 | 156 | 351 | 352 74.0 389 | 388
10 |24.04800| 47.9 | 471 | 393 | 385 | 126 | 0.7 00 [ -65 | 156 | 399 | 39.1 74.0 34.1 | 349

REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)

*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) = 15.6dB

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 945+10°/ 2¢10°) = -6.511

*Except for the above table : All other spurious emissions were less than 20dB for the limit. Page: A22




DATA OF SUPURIOUS EMISSIONY1GHZz to 26GH2)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Telephone Equipment

:BB-HC1
12

: APYHRO00026
: AC120V/60Hz
: Transmitting (ch20: 2439.0MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HEQ078-YW

: Fec Part15SubpartC 247 / 209

:3mand 0.5m
: 2002/04/18

: 21deg.C

1 41%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H7)
No.| FREQ |S/A READING| ANT | AMP |CABLE H-Pass| ATTN| Duty | D-fac| RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| Av | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]

Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CAB

LE LOSS+ (High Passor ATTEN

+ Duty Factor

1 (154561 351 | 357 | 271 | 385 2.0 0.0 10.0 -6.5 0.0 292 | 29.8 54.0 248 | 24.2
2 1487802 56.2 [ 558 | 35.6 | 37.9 4.2 11 0.0 -6.5 0.0 52.7 | 52.3 54.0 13 1.7
3 |7.31700| 50.2 | 493 | 386 | 382 | 57 0.5 0.0 -6.5 00 | 503 | 494 54.0 3.7 4.6
4 19.75605| 354 | 373 | 385 | 385 | 6.2 0.5 0.0 -6.5 00 | 356 | 375 54.0 18.4 | 165
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 112.19518 406 | 445 | 431 | 385 7.5 0.5 0.0 -6.5 156 | 31.1 | 350 54.0 229 | 19.0
6 |14.634000 334 | 343 | 421 | 385 | 80 0.5 0.0 -65 | 156 | 234 | 243 54.0 306 | 29.7
7 |117.073000 335 [ 335 | 435 | 385 | 81 0.6 0.0 -65 [ 156 | 251 | 251 54.0 289 | 289
8 ]19.51200 343 [ 341 | 381 | 385 9.4 13 0.0 -6.5 156 | 225 | 223 54.0 315 | 317
9 |21.951000 353 [ 355 | 387 | 385 | 9.6 0.2 0.0 -65 | 156 | 232 | 234 54.0 30.8 | 30.6
10 [24.390000 36.3 | 36.2 | 394 | 385 | 125 | 09 0.0 -6.5 | 156 | 285 | 284 54.0 255 | 25.6
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (154561 46.1 | 46.7 | 27.1 | 385 2.0 0.0 10.0 -6.5 0.0 40.2 | 40.8 74.0 338 | 33.2
2 1487802| 59.3 [ 585 | 356 | 379 | 4.2 11 0.0 -6.5 0.0 | 558 | 55.0 74.0 18.2 | 19.0
3 |7.31700| 56.1 [ 55.0 | 386 | 382 | 57 0.5 0.0 -6.5 00 | 56.2 | 551 74.0 17.8 | 18.9
4 19.75605| 455 | 474 | 385 | 385 6.2 0.5 0.0 -6.5 0.0 45.7 | 47.6 74.0 283 | 264
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 11219505 498 [ 525 | 431 | 385 | 75 0.5 0.0 -6.5 [ 156 | 40.3 | 43.0 74.0 33.7 | 310
6 |14.634000 435 [ 451 | 421 | 385 | 8.0 0.5 0.0 -65 [ 156 | 335 | 351 74.0 405 | 38.9
7 |117.073000 443 | 443 | 435 | 385 | 81 0.6 0.0 -65 [ 156 | 359 | 359 74.0 381 | 381
8 |19.51200 46.0 | 453 | 381 | 385 | 94 13 0.0 -65 | 156 | 342 | 335 74.0 39.8 | 405
9 |21.95100 46.2 | 463 | 387 | 385 | 9.6 0.2 0.0 -65 | 156 | 341 | 342 74.0 399 | 398
10 [24.39000 47.7 | 47.4 | 394 | 385 | 125 | 09 0.0 -6.5 [ 156 | 39.9 | 39.6 74.0 341 | 344
REMARKS
*The antenna of EUT was angeld O degrees when the measurement antenna was positioned horizontally.(wors case)
*The antennaof EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 2010g(3/0.5) = 15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 94510°/ 210°) = -6.511
*Except for the above table : All other spurious emissions were less than 20dB for the limit. Page: A23




DATA OF SUPURIOUS EMISSIONY1GHZz to 26GH2)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Telephone Equipment

:BB-HC1
12

: APYHRO00026
: AC120V/60Hz

: Transmitting (ch40: 2475MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HEQ078-YW

: Fec Part15SubpartC 247 / 209

:3mand 0.5m
: 2002/04/18

: 21deg.C

1 41%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| Av | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (159681 353 [ 358 | 275 | 384 | 20 00 | 100 | -65 00 | 299 | 304 54.0 241 | 236
2 1495004| 56.7 | 559 | 359 | 379 | 43 11 0.0 -6.5 0.0 | 536 | 52.8 54.0 0.4 1.2
3 [7.42502| 49.1 | 488 | 387 | 383 | 58 0.5 0.0 -6.5 0.0 | 493 | 49.0 54.0 4.7 5.0
4 19.90000| 343 | 371 | 385 | 385 | 6.1 0.5 0.0 -6.5 00 | 344 | 37.2 54.0 196 | 16.8
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 112.37500| 40.7 | 444 | 434 | 385 7.4 0.5 0.0 -6.5 156 | 314 | 351 54.0 226 | 189
6 (14.850000 334 | 34.6 | 424 | 385 | 81 0.5 0.0 -65 | 156 | 238 | 25.0 54.0 30.2 | 29.0
7 |117.325000 335 [ 335 | 436 | 385 | 82 0.6 0.0 -65 | 156 | 253 | 253 54.0 28.7 | 287
8 |19.800000 345 | 343 | 383 | 385 | 101 | 16 0.0 -65 | 156 | 239 | 237 54.0 30.1 | 30.3
9 |22.275000 352 | 353 | 388 | 385 | 9.6 0.3 0.0 -65 | 156 | 233 | 234 54.0 30.7 | 30.6
10 [24.75000 36.7 | 36.2 | 394 | 386 | 123 | 1.0 0.0 -6.5 | 156 | 28.7 | 28.2 54.0 253 | 25.8
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ2)
No.| FREQ | S/A READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (159681 46.1 | 46.2 | 275 | 384 2.0 0.0 10.0 -6.5 0.0 40.7 | 40.8 74.0 333 | 332
2 1495004| 59.0 [ 582 | 359 | 379 | 43 11 0.0 -6.5 0.0 | 559 | 551 74.0 181 | 18.9
3 |742502 572 | 544 | 38.7 | 383 5.8 0.5 0.0 -6.5 0.0 57.4 | 54.6 74.0 16.6 | 194
4 19.90000| 445 | 465 | 385 | 385 | 6.1 0.5 0.0 -6.5 0.0 | 446 | 46.6 74.0 29.4 | 274
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 [12.375000 49.8 | 525 | 434 | 385 | 74 0.5 0.0 -65 | 156 | 405 | 432 74.0 335 | 30.8
6 [14.850000 435 | 45.1 | 424 | 385 | 81 0.5 0.0 -65 | 156 | 339 | 355 74.0 40.1 | 385
7 117.325000 44.3 | 443 | 43.6 | 385 8.2 0.6 0.0 -6.5 156 | 36.1 | 36.1 74.0 379 | 379
8 |19.80000 46.0 | 453 | 383 | 385 | 101 | 16 0.0 -65 | 156 | 354 | 347 74.0 38.6 | 39.3
9 [22.27500 46.2 | 463 [ 388 | 385 | 9.6 0.3 0.0 -65 | 156 | 343 | 344 74.0 39.7 | 39.6
10 [24.750000 47.7 | 47.4 | 394 | 386 | 123 | 1.0 0.0 -6.5 | 156 | 39.7 | 394 74.0 343 | 346
REMARKS
*The antenna of EUT was angeld O degrees when the measurement antenna was positioned horizontally.(wors case)
*The antennaof EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20109(3/0.5) = 15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 94510°/ 2*10°) = -6.511
*Except for the above table : All other spurious emissions were less than 20dB for the limit. Page: A24




Company
Equipment
Model
Sample No.
FCCID
Power
Mode

DATA OF SUPURIOUS EMISSIONY1GHZz to 26GH2)

: SHARP Corporation
: Cordless Handset

:BB-HCI1K
01

: APYHRO00026

:DC 3.6V

: Transmitting (chl: 2404.8MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HEQ078-YW

: Fec Part15SubpartC 247 / 209

:3mand 0.5m
: 2002/01/27

: 22deg.C

1 31%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| Av | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (4.80966| 54.2 | 498 | 353 | 380 | 5.2 11 0.0 -6.6 00 | 512 | 46.8 54.0 2.8 7.2
2 |7.21451| 510 | 490 | 385 | 38.2 6.3 0.5 0.0 -6.6 0.0 515 | 495 54.0 25 4.5
319.61934| 406 | 377 | 384 | 385 | 7.9 0.5 0.0 -6.6 00 | 423 | 394 54.0 118 | 146
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 112.02417 41.1 | 451 | 429 | 385 8.7 0.5 0.0 -6.6 156 | 325 | 365 54.0 215 | 175
5 114.42880| 36.2 | 354 | 41.7 | 385 9.2 0.6 0.0 -6.6 156 | 27.0 | 26.2 54.0 270 | 278
6 |16.83360 364 | 36.3 | 386 [ 385 | 9.6 0.6 0.0 -6.6 | 156 | 245 | 244 54.0 295 | 29.6
7 119.23840 348 | 346 | 385 | 385 | 103 | 1.0 0.0 -6.6 | 156 | 239 | 237 54.0 30.1 | 30.3
8 |21.643200 360 | 36.0 | 388 | 385 | 11.3 | 0.6 0.0 -6.6 | 156 | 26.0 | 26.0 54.0 28.0 | 28.0
9 |24.04800 36.1 | 36.1 | 393 | 385 | 122 | 0.7 0.0 -66 | 156 | 276 | 27.6 54.0 26.4 | 26.4
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR| VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 [4.80966| 56.6 | 53.3 | 353 | 380 [ 52 11 0.0 -6.6 0.0 | 536 | 503 74.0 204 | 23.7
21721451 57.3 | 556 | 385 | 38.2 6.3 0.5 0.0 -6.6 0.0 578 | 56.1 74.0 16.2 | 17.9
3 [9.61934| 485 | 470 [ 384 | 385 | 7.9 0.5 0.0 -6.6 0.0 | 50.2 | 487 74.0 23.8 | 25.3
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 112.02417 495 | 514 | 429 | 385 8.7 0.5 0.0 -6.6 156 | 409 | 428 74.0 331 | 31.2
5 114.42880| 458 | 452 | 41.7 | 385 9.2 0.6 0.0 -6.6 156 | 36.6 | 36.0 74.0 374 | 38.0
6 |16.83360 479 | 478 | 386 | 385 | 9.6 0.6 0.0 -66 [ 156 | 360 | 359 74.0 380 | 381
7 [19.23840 46.3 | 463 [ 385 | 385 | 103 | 1.0 0.0 -66 | 156 | 354 | 354 74.0 386 | 38.6
8 [21.643200 46.7 | 465 | 388 | 385 | 11.3 | 06 0.0 -66 | 156 | 36.7 | 365 74.0 37.3 | 375
9 |24.04800 46.7 | 46.7 | 393 | 385 | 122 | 0.7 0.0 -66 [ 156 | 382 | 38.2 74.0 358 | 358
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned vertically.(wors case)

*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) = 15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 94010°/ 2107 ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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Company
Equipment
Model
Sample No.
FCCID
Power
Mode

DATA OF SUPURIOUS EMISSIONY1GHZz to 26GH2)

: SHARP Corporation
: Cordless Handset

:BB-HCI1K
01

: APYHRO00026

:DC 3.6V

: Transmitting (ch20: 2439.0MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HEQ078-YW

: Fec Part15SubpartC 247 / 209

:3mand 0.5m
: 2002/01/27

: 22deg.C
1 31%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| Av | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (4.87808| 55.6 | 523 | 356 | 379 | 52 11 0.0 -6.6 0.0 | 53.0 | 49.7 54.0 1.0 4.3
2 |7.31672| 463 | 473 | 386 | 38.2 6.4 0.5 0.0 -6.6 0.0 47.0 | 48.0 54.0 7.0 6.0
3 19.75614| 405 | 393 | 385 | 385 | 80 0.5 0.0 -6.6 00 | 424 | 41.2 54.0 116 | 128
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 112.195000 41.1 | 451 | 431 | 385 8.7 0.5 0.0 -6.6 156 | 32.7 | 36.7 54.0 213 | 173
5 ]14.634000 36.2 | 354 | 42.1 | 385 9.3 0.5 0.0 -6.6 156 | 274 | 26.6 54.0 26.6 | 274
6 |17.073000 364 | 363 | 385 | 385 | 9.6 0.6 0.0 -66 | 156 | 244 | 243 54.0 29.6 | 29.7
7 (19512000 34.8 | 346 | 381 | 385 | 104 | 1.3 0.0 -6.6 | 156 | 239 | 237 54.0 30.1 | 30.3
8 [21.951000 36.2 | 36.0 [ 387 | 385 | 116 | 0.2 0.0 -66 | 156 | 26.0 | 258 54.0 28.0 | 28.2
9 |24.390000 36.1 | 36.1 | 39.4 | 385 | 124 | 09 0.0 -66 [ 156 | 281 | 281 54.0 259 | 259
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR| VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 (4.87808| 583 | 55.1 | 356 | 379 | 52 11 0.0 -6.6 0.0 | 55.7 | 525 74.0 183 | 215
2 |7.31672| 52.8 | 532 [ 386 | 382 | 64 0.5 0.0 -6.6 0.0 | 535 | 539 74.0 205 | 201
3 19.75614| 486 | 488 | 385 | 385 | 80 0.5 0.0 -6.6 0.0 | 505 | 50.7 74.0 235 | 233
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 112.195000 495 | 514 | 431 | 385 8.7 0.5 0.0 -6.6 156 | 411 | 430 74.0 329 | 31.0
5 [14.634000 458 | 452 [ 421 | 385 | 9.3 0.5 0.0 -6.6 | 156 | 37.0 | 364 74.0 370 | 376
6 [17.073000 479 | 478 [ 385 | 385 | 96 0.6 0.0 -66 | 156 | 359 | 358 74.0 38.1 | 382
7 (1951200 46.3 | 463 | 381 | 385 | 104 | 1.3 0.0 -66 | 156 | 354 | 354 74.0 386 | 38.6
8 [21.95100 46.7 | 465 | 387 | 385 | 116 | 0.2 0.0 -66 | 156 | 365 | 36.3 74.0 375 | 377
9 |24.39000 46.7 | 46.7 | 39.4 | 385 | 124 | 09 0.0 -66 | 156 | 38.7 | 38.7 74.0 353 | 353
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned vertically.(wors case)

*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) = 15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 94010°/ 2107 ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONY1GHZz to 26GH2)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

:BB-HCI1K
01

: APYHRO00026

:DC 3.6V

: Transmitting (ch40: 2475.0MHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance
Date
Temperature
Humidity

: 22HEQ078-YW

: Fec Part15SubpartC 247 / 209

:3mand 0.5m
: 2002/01/27

: 22deg.C

1 31%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1IMHz and VBW 10H7)
No.| FREQ |S/A READING| ANT | AMP |CABLE H-Pass| ATTN| Duty | D-fac| RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR | VER| Av | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]

Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CAB

LE LOSS+ (High Passor ATTEN

+ Duty Factor

1 (248470 398 | 40.7 | 314 | 38.0 3.2 0.0 10.0 -6.6 0.0 39.8 | 40.7 54.0 142 | 133
2 |1495008| 552 | 534 | 359 | 379 | 53 11 0.0 -6.6 0.0 | 530 | 51.2 54.0 1.0 2.8
3 | 742512 451 | 444 | 38.7 | 38.3 6.5 0.5 0.0 -6.6 0.0 459 | 452 54.0 8.1 8.8
4 19.90015| 385 | 36.6 | 385 | 385 | 82 0.5 0.0 -6.6 0.0 | 406 | 387 54.0 134 | 153
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 112.375000 41.1 | 451 | 434 | 385 8.7 0.5 0.0 -6.6 156 | 33.0 | 37.0 54.0 21.0 | 170
6 |14.850000 36.2 | 354 | 424 | 385 9.4 0.5 0.0 -6.6 156 | 27.8 | 27.0 54.0 26.2 | 27.0
7 |117.325000 364 | 363 | 381 [ 385 | 938 0.6 0.0 -66 | 156 | 242 | 241 54.0 29.8 | 29.9
8 |19.80000 348 | 346 | 383 | 385 | 105 | 16 0.0 -66 | 156 | 245 | 243 54.0 295 | 29.7
9 |22.275000 360 | 361 | 388 | 385 | 116 | 0.3 0.0 -66 | 156 | 26.0 | 26.1 54.0 28.0 | 279
10 [24.75000 36.1 | 36.1 | 394 | 386 | 126 | 1.0 0.0 -66 [ 156 | 283 | 28.3 54.0 257 | 25.7
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ2)
No.| FREQ | SYA READING| ANT | AMP |CABLH H-Pass| ATTN | Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter Factor HOR| VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN) + Duty Factor
1 |2.48470| 488 | 50.7 | 31.4 | 38.0 3.2 0.0 10.0 -6.6 0.0 48.8 | 50.7 74.0 252 | 233
2 1495008| 582 | 563 | 359 | 379 | 53 11 0.0 -6.6 0.0 | 560 | 541 74.0 18.0 | 19.9
3 | 742512 505 | 50.1 | 38.7 | 38.3 6.5 0.5 0.0 -6.6 0.0 51.3 | 50.9 74.0 227 | 231
4 19.90015| 480 | 474 | 385 | 385 | 82 0.5 0.0 -6.6 0.0 | 50.1 | 49.5 74.0 239 | 245
Test distance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
5 112.375000 495 | 514 | 434 | 385 8.7 0.5 0.0 -6.6 156 | 414 | 433 74.0 326 | 30.7
6 |14.850000 45.8 | 452 | 424 | 385 9.4 0.5 0.0 -6.6 156 | 374 | 36.8 74.0 36.6 | 37.2
7 [17.325000 479 | 478 [ 381 | 385 | 9.8 0.6 0.0 -66 | 156 | 357 | 35.6 74.0 383 | 384
8 |19.80000 46.3 | 463 | 383 | 385 | 105 | 16 0.0 -66 [ 156 | 36.0 | 36.0 74.0 38.0 | 38.0
9 |22.275000 466 | 465 | 388 | 385 | 116 | 0.3 0.0 -66 | 156 | 366 | 36.5 74.0 374 | 375
10 [24.750000 46.7 | 46.6 | 394 | 386 | 126 | 1.0 0.0 -66 | 156 | 389 | 38.8 74.0 351 | 352
REMARKS
*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in' Y axis when the measurement antenna was positioned vertically.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 2010g(3/0.5) = 15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940¥10°/ 2107 ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit. Page: A27




Restricted Band Edges(Radiated)

Company : SHARP Corporation
Equipment  : Cordless Telephone Equipment
Model : BB-HC1

SampleNo. :1

FCCID : APYHRO00026

Power : AC120V/60Hz

Mode : Transmitting

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.

Regulation

Test Distance

Date

Temperature
Humidity

: 22HE0078- YW

. Fcc Part15SubpartC 247 / 209
:3m
: 2002/04/18

: 21deg.C

1 40%

ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1MHz and VBW 10H2z)
FREQ |[S/A READING| ANT | AMP [CABLHATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER AV HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m] |[dBuV/m] [dB]
Chl | 23900 | 352 | 350 | 312 | 380| 31 | 100 | -65 | 350 | 348 54.0 190 | 19.2
Ch40| 2.4835 348 | 346 | 314 | 380 | 32 10.0 -6.5 349 | 347 54.0 191 | 193
PK DETECT(S/A : RBW 1MHz and VBW 1MHz)
FREQ |[S/A READING| ANT | AMP [CABLHATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER PK HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m] [[dBuV/m] [dB]
Chl | 23900 | 468 | 465 | 312 | 380| 31 | 100 | -65 | 466 | 463 74.0 274 | 277
Ch40| 2.4835 456 | 452 | 314 | 380 | 3.2 10.0 -6.5 457 | 453 74.0 283 | 28.7
Sample Calculation :

RESULT= S/A Reading + ANT Factor - Amp Gain + CABLE LOSS + ATTEN + Duty Factor

REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 945*10°/ 2107 ) = -6.511

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Chl : 2404.8MHz Transmitting
*Ch40: 2475.0MHz Transmitting
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Restricted Band Edges(Radiated)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQ078-YW
Equipment  : Cordless Handset Regulation  : Fcc Part15SubpartC 247 / 209
Model : BB-HC1K Test Distance : 3m
SampleNo. :1 Date : 2002/02/1
FCCID : APYHRO00026 Temperature : 18deg.C
Power . DC 3.6V Humidity : 35%
Mode : Transmitting
ENGINEER  : Makoto Kosaka
AV DETECT(S/A : RBW 1MHz and VBW 10H2z)
FREQ |S/A READING| ANT [ AMP|CABLHATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER AV HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m] |[dBuV/m] [dB]
Chl| 23900 | 361 | 363 | 312 | 380| 31 | 100 | -6.6 | 358 | 36.0 54.0 182 180
Ch40| 24835 | 36.4 | 368 | 314 | 380 | 3.2 100 | -66 | 364 | 36.8 54.0 176 172
PK DETECT(S/A : RBW 1MHz and VBW 1MHz)
FREQ |S/A READING| ANT [ AMP|CABLHATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER PK HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m] |[dBuV/m] [dB]
Chl| 23900 | 480 | 473 | 312 | 380| 31 | 100 | -6.6 | 47.7 | 470 74.0 263 270
Ch40| 24835 | 469 | 485 | 314 | 380 3.2 100 | -66 | 469 | 485 74.0 271 255
Sample Calculation :

RESULT= S/A Reading + ANT Factor - Amp Gain + CABLE LOSS + ATTEN + Duty Factor

REMA

RKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT was placed in Y axis when the measurement antenna was positioned vertically.(wors case)

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940*10°/ 2107 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*ChQ0: 2404.8MHz Transmitting
*Ch39: 2475.0MHz Transmitting
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Sharp Corporation/ FCC ID: APYHRO00026 / Page : A30
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

1. 24048GHz (ch 1)/ Horizontal/ AV: External Attenuator 10dB
REF 70.0 dBpV MKR 2.39000 GHz
5 dB/ *3_View Horm B_Write Horm 35.195 dBu¥

START 2.37850 GHz STOP 2.40150 GHz
*EBYW 1 HH=z #*YBYW 10 Hz SWP 4.6 s ATT 10 dB

2. 24048GHz(ch 1)/ Horizontal/ AV2: External Attenuator 10dB

REF 50.0 dBpY MKR 2.37617 GHz
5 dB/ *4 View Horn B_Blank Horm 35.625% dBpV
START 2.31000 GHz STOP 2.3785%0 GHz

*RBYW 1 MH=z #YBYW 10 H=z SWP 14 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A31
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

3. 24048GHz (ch 1)/ Horizontal/ PK : External Attenuator 10dB

REF 70.0 4dBp¥ MEKR 2.39000 GHz
5 dB/ #4 View Horm B_Blank Horm 46.844 dBu¥

START 2.37850 GHz STOP 2.40150 GHz
*RBY 1 HHz *YBYW 1 MHz SWP 20 ms ATT 10 dB

4, 24048GHz (ch 1)/ Horizontal/ PK 2: External Attenuator 10dB

REF 50.0 dBu¥ MKR 2.37617 GHz
5 dB/ *4 View Horm B_Blank Horm A7. 477 dBuV

START 2.31000 GHz STOP 2.37850 GHz
*RBYW 1 MHz *YBYW 1 MH=z SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A32
Redtricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078-Y W

5. 24048GHz (ch 1)/ Vertical/ AV: External Attenuator 10dB

REF 70.0 4dBp¥ MEKR 2.39000 GHz
5 dB/ #4 View Horm B_Blank Horm 34.977 dBu¥

CENTER 2.39000 GHz SPAN 23.00 MHz
*RBY 1 HHz *YBYW 10 Hz SWP 4.6 s ATT 10 dB

6. 24048GHz(ch 1)/ Vertical/ AV2 External Attenuator 10dB

REF 70.0 dBpY MKR 2.37631 GHz
5 dB/ *4 View Horm B_Blank Horm 35.176 4BV
START 2.31000 GHz STOP 2.37850 GHz

*RBYW 1 MHz *YBYW 10 Hz SWP 14 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A33
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

7. 24048GHz(ch 1)/ Vertical/ PK: External Attenuator 10dB

REF 70.0 4dBp¥ MEKR 2.39000 GHz
5 dB/ #4 View Horm B_Blank Horm 46.531 dBp¥

s
“‘-—.\_\‘x

CENTER 2.39000 GHz SPAN 23.00 MHz
*RBY 1 HHz *YBYW 1 MHz SWP 20 ms ATT 10 dB

8. 24048GHz (ch 1)/ Vertical/ PK2: External Attenuator 10dB

REF 70.0 dBu¥ MKR 2.37631 GHz
5 dB/ *4 View Horm B_Blank Horm 46.734 dBuV

START 2.31000 GHz STOP 2.37850 GHz
*RBYW 1 MHz *YBYW 1 MH=z SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A34
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

9. 2475GHz (ch 40)/ Horizontal/ AV: External Attenuator 10dB

5 dB/

REF 70.0 dBp¥

HKR 2.48350 GHz

*4_View Horm B_Blank Horm 34.840 dBu¥
N\
N
\\\_._ ‘__,_,_.-o—"
CEMTER 2.48350 GH=z SP&N 10.00 MHz
*RBY 1 HMH= *VBY 10 H= SWP 3.2 s all 10 dB

10. 2.475GHz (ch 40)/ Horizontal/ AV2: External Attenuator 10dB

FEF 50.0 dBpVY

MKR 2.48469 GHz

5 dB/ *4 View Horn B_Blank Horm 35.941 JdBpV
S>TART
2.488350 GH=
s -
START 2.483%0 GHz STOP 2.50000 GHz
*RBYW 1 MH= #BY 10 H=z SWP 3.3 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A35
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

1. 2475GHz (ch 40)/ Horizontal/ PK: External Attenuator 10dB

REF 70.0 dBpV
5 dB/ *4_View Norm

B_

HKR 2.48350 GHz

Blank HNorm 45.586 dBu¥

Iy

A\

AW

CEHMTER 2.48350 GHz
*RBYW 1 MH=z #BY 1 HHz

SPAHM 10.00 MHz

SWP 20 ms ATT 10 dB

12. 2.475GHz (ch 40)/ Horizontal/ PK2: External Attenuator 10dB

FEF 50.0 dBpVY

5 dB/ #4 View HNorm B_

MKR 2.48469 GHz

Blank Horm A7 .734 dBuV

PSR

START 2.48350 GHz
*RBYW 1 MH=z #JBYW 1 MH=z

STOP 2.50000 GHz

SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A36
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

13, 2.475GHz (ch 40)/ Vertical/ AV: External Attenuator 10dB

RFEF 70.0 dBpY MKR 2.48350 GHz
5 dB/ *4 View Horm B_Blank Horm 34.633 4BV
\\
\\\\‘
\‘\‘—\_ P S, S
CENTER 2.48350 GHz SPANM 10.00 HMHz

*RBYW 1 MHz *YBYW 10 Hz SWP 3.2 s ATT 10 dB

14. 2475GHz(ch 40)/ Vertical/ AV2: External Attenuator 10dB

REF 50.0 4dBp¥ MKR 2.48467 GHz

5 dB/ #4 View Horm B_Blank Horm 35.406 dBp¥
- -

START 2.4835%0 GHz STOP 2.50000 GHz

*RBY 1 HHz *YBYW 10 Hz WP 3.3 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A37
Restricted band edges/ BB-HC1 (Cordless Telephone Equipment) / 22HE0078- YW

15. 2.475GHz (ch 40)/ Vertical/ PK: External Attenuator 10dB

REF 70.0 4dBp¥ MKR 2.48350 GHz
5 dB/ #4 View Horm B_Blank Horm 45.234 dBu¥

P

\
\

CENTER 2.48350 GHz SPAN 10.00 MHz
*RBY 1 HHz *YBYW 1 MHz SWP 20 ms ATT 10 dB

16. 2475GHz(ch 40)/ Vertical/ PK2: External Attenuator 10dB

REF 50.0 dBu¥ MKR 2.48467 GHz
5 dB/ *4 View Horn B_Blank Hormn A6 .047 dBuV

START 2.48350 GHz STOP 2.50000 GHz
*HBW 1 MH=z *BW 1 MH=z SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A38
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

17. 24048GHz (ch 1)/ Horizontal/ AV: External Attenuator 10dB
REF 55.0 dBpV HKR 2.39000 GHz
5 dB/ #*A View Horn B_Blank Horm 36.074 d4d8pV

START 2.38000 GH=z STOP 2.40000 GHz
*RBYW 1 HMH=z *VBY 10 Hz SWP 4.0 s aTT 10 dB

18. 24048GHz(ch 1)/ Horizontal/ AV2: External Attenuator 10dB
REF 55.0 4Bp¥ MKR 2.37624 GHz
5 dB/ #4 View Horm B_Blank Horm 37.727 dBu¥
START 2.31000 GHz STOP 2.39000 GHz

*HBW 1 MH=z #JYBYW 10 H=z SWP 16 s ATT 10 dB




Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A39
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

19. 24048GHz (ch 1)/ Horizontal/ PK: External Attenuator 10dB

REF 65.0 dBp¥

5 dB/ #4 View HNorm B_Blank Horm

HKR 2.39000 GH=z

47 .953 dBpV

START 2.38000 GHz
*RBYW 1 MHz *YBYW 1 HHz SWP 20 ms
20. 24048GHz (ch 1)/ Horizontal/ PK2: External Attenuator 10dB
REF 65.0 dBpV

5 dB/ *4_View

Horm B_Blank Norm

STOP 2.40000 GHz
ATT 10 dB

HKR 2.37624 GHz
49.105 dBpV

START 2.31000 GHz
*REBW 1 MHz #YBW 1 MHz

SWP 20 ms

STOP 2.39000 GHz
ATT 10 dB




Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A40
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

21. 24048GHz(ch 1)/ Vertical/ AV: External Attenuator 10dB

REF 55.0 dBuV MR  2.39000 GHz
5 dB/ *4 View Horm B_Blank Horm J6.289 d4BpV

START 2.38000 GHz STOP 2.40000 GHz
*RBY 1 HMH=z #VBY 10 H=z SWP 4.0 s ATT 10 dB

2. 24048GHz (ch 1)/ Vertical/ AV2: External Attenuator 10dB
REF 55.0 dBp¥ MEKR 2.37624 GHz
5 dB/ ¥4 View Horn B_Blank Horm 37.973 4BV
START 2.31000 GHz STOP 2.39000 GHz

*RBW 1 MHz #YBW 10 Hz SWP 16 s ATT 10 dB



Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A4l
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

23. 24048GHz (ch 1)/ Vertical/ PK: External Attenuator 10dB
REF 65.0 dBuV MKR 2.39000 GHz
5 dB/ *4 View Horn B_Blank Norm 47 .340 4BV

START 2.38000 GHz STOP 2.40000 GHz
*REYW 1 HH=z *VBYW 1 HH= SWP 20 ms ATT 10 dB
24. 24048GHz (ch 1)/ Vertical/ PK: External Attenuator 10dB
REF 65.0 dBpY MKR 2.37624 GHz
5 dB/ *4 View Horn B_Blank HNorm 48.543 4BV

START 2.31000 GHz STOP 2.39000 GHz
*RBW 1 MHz VBYW 1 HMHz SWP 20 ns ATT 10 dB



Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A42
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

25. 2475GHz (ch 40)/ Horizontal/ AV: External Attenuator 10dB

REF 70.0 dBp¥ MKR 2.48350 GHz
5 dB/ *4 View Horn B_Blank HNorm 36.379 4BV
‘\\\\\
\\

N

START 2.47850 GHz STOP 2.48850 GHz
#*RBY 1 HH=z #VBYW 10 H=z SWP 3.2 s ATT 10 dB
26. 2475GHz (ch 40)/ Horizontal/ AV2: External Attenuator 10dB
REF 70.0 dBp¥ MKR 2.48470 GHz
5 dB/ #*4 View Horn B_Blank Norm 39.832 4BV

START 2.48350 GHz STOP 2.50000 GHz
*RBYW 1 MHz *YBYW 10 Hz SWP 3.3 = ATT 10 dB



Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A43
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

27. 2475GHz (ch 40)/ Horizontal/ PK: External Attenuator 10dB

REF 75.0 dBpV MKR 2.48350 GHz

5 dB/ *4 View Hornm B_Blank Horm 46.945 dBuY
K\\wm

START 2.47850 GHz STOP 2.4885%0 GHz

*RBY 1 HMHz *VBY 1 HMHz SWP 20 ms aTT 10 dB

28. 2475GHz (ch 40)/ Horizontal/ PK2: External Attenuator 10dB

REF 75.0 dBpV

5 dB/ #4_View HNorm B_Blank Norm

HKR 2.48470 GHz
48.844 dBpV

START 2.48350 GH=z
*RBYW 1 MH=z *YBYW 1 MH=z

SWP 20 ms

STOP 2.50000 GHz
ATT 10 dB



Sharp Corporation/ FCC I1D: APYHRO00026 / Page: Ad4
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

29. 2475GHz (ch 40)/ Vertical/ AV: External Attenuator 10dB

REF 70.0 dBpY MKR 2.48350 GHz
5 dB/ *4 View Horn B_Blank Horm J6.762 dBuV
I~

N

START 2.47850 GHz STOP 2.48850 GHz
*REW 1 MHz #YBYW 10 Hz WP 3.2 s ATT 10 dB

30. 2475GHz (ch 40)/ Vertical/ AV2: External Attenuator 10dB

REF 70.0 dBuV MKR 2.48472 GHz
5 dB/ #4 View HNorm B_Blank Horm A0.672 dBpY
P 8
_// \

START 2.48350 GHz STOP 2.50000 GHz
*HBYW 1 MH=z #JBW 10 H=z SWP 3.3 s ATT 10 dB




Sharp Corporation/ FCC I1D: APYHRO00026 / Page: A45
Redtricted band edges/ BB-HC1K (Cordless Handsst) / 22HEQ078-YW

31. 2475GHz (ch 40)/ Vertical/ PK: External Attenuator 10dB

REF 75.0 dBp¥ MKR 2.48350 GHz
5 dB/ *4 View Horm B_Blank Horm 48.523 dBuw¥

A\

START 2.47850 GH=z STOP 2.48850 GH=z
*REW 1 MHz *YBW 1 MHz SWP 20 ms ATT 10 dB

32. 2475GHz (ch 40)/ Vertical/ PK2: External Attenuator 10dB

REF 75.0 dBpV MKR 2.48472 GHz
5 dB/ *4 View HNorm B_Blank Horm 50.703 d4dBuV

START 2.48350 GHz STOP 2.50000 GHz
*RBW 1 MH=z *YBW 1 MHz SWP 20 ms ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00026 / Page : A46
Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW
1. ch 1l 24048GHz External Attenuator 10dB

REF 107.0 dBpV DL 81.1 dBpV HKR 2.40510 GHz
10 dB/ *A_View HNorm  B_Blank Horm 101.13 dBpV
£ 'ﬂl\ll"nk

vl A%l

W drasardiricibdlgpridl- hePhg it e U

BTART Z.39480 GHz STOP 2.41480 GHz
#RBYW 100 kHz *VBW 100 kHz *5WP 1.0 s ATT 10 dB

2. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBpV DL 81.1 dBwV MKR 289.5 MHz
10 dB/ *A_View HNorm  B_Blank Horm 39.13 dBuV

bt ) T - Mo hibos deit e Libecate bl i At e b g,
L L " iy e G il T A |

BTART 30.0 HHz STOP 300.0 HHz
#RBYW 100 kHz #*VBW 100 kHz *5WP 1.0 s ATT 10 dB

3. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBuV DL 81.1 dBuw¥V MKR  955.9 HHz
10 dB/ *A_View HMNorm  B_Blank Horm 26.09 dBuwV

PO I-PIRTRR IR OV | WU SNIVY Y WPIS AFMRTUIICL ¥ A RO I PN e P 4"
BTART 300.0 MH=z STOP 1.0000 GH=z

#RBYW 100 kHz #VBW 100 kHz #*5WP 1.0 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A47

Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW

4, ch1: 24048GHz External Attenuator 10dB

REF 87.0 dBuV

DL 81.1 dBpV

MKR 1.491 GHz

10 dB/ *A_View HNorm  B_Blank Horm 36.34 dBuV
PR Y M
Y W TR T) R TIEY T i ek
BTART 1000 MHz STOP 2.395 GHz
#RBYW 100 kHz *VBW 100 kHz *5WP 1.0 s ATT 10 dB
5. ch1: 24048GHz External Attenuator 10dB
REF 87.0 dBuV DL 81.1 dBpV HKR 4.822 GHz

10 dB/ #A_View Horn

B_Blank Horm

47 .04 dBpV

T ey

VAR e

F| WO WYY
Wy

[Ty

BTART 2.415 GHz
#RBYW 100 kHz #*VBW 100 kHz

SWP 1.2 5

STOP 8.000 GHz
ATT 10 dB

6. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBuV

DL 81.1 dBuV

MKR 9.616 GHz

10 dB/ *A_View HMNorm  B_Blank Horm 33.55 dBwV
4
(R TOPW LNCPTINNY, T ot ¥ b, LT A Jiud
[START 8.000 GHz STOP 16.000 GHz
*RBW 100 kHz #VBW 100 kHz 5SWP 1.6 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page

: A48

Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW

7. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBpvV DL 81.1 dBp¥ MKR 18.02 GHz
10 dB/ *A_View HNorm  B_Blank Horm 29.91 dBuV
Lt oy e gL b M#NuuaiwﬂvaﬁwuﬁkqﬂﬁMW“mmw&ﬁw“““ﬂwﬂ
BTART 16.00 GHz STOP 26.00 GHz
#RBY 100 kHz #+VBW 100 kHzr SWP 2.0 5 ATT 10 dB
8. ¢ch20: 2439GHz External Attenuator 10dB
REF 107.0 dBu¥V DL 81.6 dBwV HER 2.43932 GHz
10 dB/ *A_View HNorm  B_Blank Horm 101.61 dBpV
/m\
Uﬂf yr
A o
i) !
il M
......... ! oy W "
BTART 2.42900 GHz STOP 2.44900 GHz
*RBYW 100 kHz  VBW 100 kHz #*5WP 1.0 s ATT 10 4B
9. ch20: 2439GHz External Attenuator 10dB
REF 87.0 dBpV DL 81.6 dBw¥V MKR 84.0 MHz
10 dB/ *4_View Horm B_Blank Horm 25.20 dBpy
Larhnauieh TP, PP TR TR A OARNTINL N P TT L
BTART 30.0 HHz STOP 300.0 HHz

#RBYW 100 kHz

VBYW 100 kHz

#SWP 1.0 s

ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A49

Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW

10. ¢ch20: 2439GHz External Attenuator 10dB

REF 87.0 dBwV
10 dB/

DL 81
*4_View Horm

-6 dBpV

B_Blank Horm

MKR 322.4 MHz
41.14 dBwV

. e R il N ik [ I Y P - ahy ek
e " i foy e L e
ISTART 300.0 MHz STOP 1.0000 GHz
*RBY 100 kHz VBYW 100 kHz #SWP 1.0 s ATT 10 dB
11. ch20; 2439GHz External Attenuator 10dB
REF 87.0 dBpV DL 81.6 dBpV MKR 1.542 GHz
10 dB/ *A_View Horn

B_Blank Horm

36.30 dBpV

Lo b A PR LA, i A
START 1.000 GHz STOP 2.429 GHz
#RBY 100 kHz  VBW 100 kHz *SWP 1.0 s ATT 10 dB
12. ch 20: 2439GHz: External Attenuator 10dB
REF 67.0 dBuv DL 81.6 dBuv WKR 4.806 GHz

10 dB/ *A_View Horm

B_Blank Horm

47.38 dBpV

h\.u\.n“Ju

BTART 2.449 GHz
#RBYW 100 kHz

VBYW 100 kHz

SWP 1.2 5

STOP 8.000 GHz

ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : AS0

Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW
13. ch 20: 2439GHz External Attenuator 10dB

REF 87.0 dBuV

DL 81.6 dBpV

MKR 15.864 GHz

10 dB/ *A_View HNorm  B_Blank Horm 31.93 dBuV
....... R st A e
# e T

BTART §.000 GHz STOP 16.000 GHz

#RBY 100 kHz VBW 100 kHz SWP 1.6 s ATT 10 dB

14. ¢ch20: 2439GHz External Attenuator 10dB
REF §7.0 dBuv DL 81.6 dBu¥ HKR 25.685 GHz
10 dB/ *A_View HNorm  B_Blank Horm 35.17 dBuV

BTART 16.00 GHz

STOP 26.00 GHz

#RBY 100 kHz  VBW 100 kHz SWP 2.0 s ATT 10 dB
15. ch40: 2475GHz: External Attenuator 10dB
REF 107.0 dBuV DL 81.4 dBuV WKR Z.47460 GHz

10 dB/ *A_View Horm

B_Blank Horm

101.42 dBpV

LT
i

A

0,

Wi

BTART 2.46500 GHz
#*RBYW 100 kHz  VBW 100 kHz

STOP 2.48500 GHz

#SWP 1.0 s ATT

10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page: A51
Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW

16. ch40: 2475GHz External Attenuator 10dB

REF 87.0 dBuV DL 81.4 dBpV MKR 298.4 MHz
10 dB/ *A_View HNorm  B_Blank Horm 25.49 dBuV
g T th"udl_‘u'A;‘ AT e iwdn hu‘u T lrlll bl e "‘-3"4
START 30.0 MHz STOP 300.0 MHz
#RBW 100 kHz VBW 100 kHz *S5SWP 1.0 s ATT 10 dB
17. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 81.4 dBpV MKR 358.1 MHz
10 dB/ #A_View HNorm  B_Blank Horm 43.38 dBuvV
-*»
WYPIPIETY PSR 1Y F IR PROR gy o) T VP IO S PRSI
P hackrla i A LSl BT it Wl iy i
START 300.0 MHz STOP 1.0000 GHz
#*RBW 100 kHz VBW 100 kHz *5WP 1.0 s ATT 10 dB
18. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBwV DL 81.4 dBuV MKR 1.596 GHz
10 dB/ *4_View Horm B_Blank Horm 37.69 dBpV
" .“W
s WA J-...‘.u.‘.l. ‘J_,__1FT‘ Ky " Y Ll
START 1000 HHz STOP 2.465 GHz
*RBW 100 kHz VBW 100 kHz *5WP 1.0 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A52

Out of band emissions (Conducted) / BB-HC1 (Cordless Te ephone Equipment) / 22HE0078-YW

19. c¢ch40: 2475GHz External Attenuator 10dB

REF 87.0 dBpV DL 81.4 dBV HKR 4.961 GHz
10 dB/ *A_View HNorm  B_Blank Horm 46.69 dBuV
Hw_,“--* Mol T T e PRI P
BTART 2.485 GHz STOP 8.000 GHz
#RBY 100 kHz VBW 100 kHz SWP 1.2 5 ATT 10 dB
20. ch40: 2475GHz Externa Attenuator 10dB
REF §7.0 dBuv DL 81.4 dBu¥ HKR 15.936 GHz
10 dB/ *A_View HNorm  B_Blank Horm 30.93 dBuv

S TA

o

J kbl

RT 8.000 GHz

*RBYW 100 kHz

VBYW 100 kHz

SWP 1.6 s

STOP 16.000 GHz
ATT 10 dB

21. ch40: 2475GHz External Attenuator 10dB

REF 87.0 dBuV
10 dB/ *A_View

DL 81.4 dBw¥V
Morm  B_Blank HMori

MKR 25.98 GHz

m 36.55 dBpV

it At

1y, vl

ot

BTART 16.00 GHz
#RBYW 100 kHz

VBYW 100 kHz

SWP 2.0 5

STOP 26.00 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A53

Out of band emissons (Conducted) / BB-HC1K (Cordless Handset) / 22HE0078-YW
1. ch 1 24048GHz: External Attenuator 10dB

REF 107.0 dBu¥ DL 81.0 dBpV HKR 2.40518 GHz
10 dB/ *#4_View HNorm B_Blank Horm 100.98 dBpV
M
) ‘-"hrt’k

A M

|
W bty macharithebiV TN

CENTER 2.40480 GHz SPAN 20.00 HHz
*RBYW 100 kHz  VBY 100 kHz  SWP 20 ms ATT 10 dB

2. ch1: 24048GHz: External Attenuator 10dB

REF 87 .0 dBuV DL 81.0 dBpV MKR 289.7 HHz
10 dB/ *4 View Horn B_Blank Horm 38.70 dBp¥
e A.'.'n‘r Ay -l-ltvu.. A 'I-:lrJ‘l_u In l“v- o _.11_....“.‘.".‘1..“1 by g ot My
START 30.0 MHz STOP 300.0 MH=z
#RBW 100 kHz  VBW 100 kHz  SWP GO ms ATT 10 dB

3. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBpV DL 81.0 dBp¥ MKR 883.1 MHz
10 dB/ *4 View Horm B_Blank Horm 26.60 dBpY

Kootk
Lt b g g g A e ok Mot TPFYIRORRE T NTY PP -

START 300.0 HHz STOP 1.0000 GHz
#RBYW 100 kH VBW 100 kHz  SWP 140 ms ATT 10 4B




Sharp Corporation/ FCC ID: APYHRO00026 / Page : AS4
Out of band emissons (Conducted) / BB-HC1K (Cordless Handset) / 22HE0078-YW
4. ch 1 24048GHz External Attenuator 10dB

REF 87.0 dBuw¥
10 dB/ *h_V

DL 81.0 dBp¥

MKR 1.491 GHz

iew Horm B_Blank Horm 37.50 dBpV

m LLu,mJHH$“dww“L

R e S

START 1000 MHz

*RBY 100 kHz  VBW 100 kHz

5. ch 1 24048GHz: External Attenuator 10dB

STOP 2.395 GHz

SWP 280 ms  ATT 10 dB

REF 87.0 dBpV
10 dB/ *A_Y

DL 81.0 dBup¥

MKR 4.822 GHz

iew Horm B_Blank Horm 44.14 dBpY

[T QP

g PSS T

3

%

PNy " il A,
b b e L e L o

START 2.415 GH=z

*RBYW 100 kHz  VBW 100 kHz

STOP 8.000 GHz

SWP 1.2 5 ATT 10 dB

6. ch1: 24048GHz: External Attenuator 10dB

REF 87.0 dBpV DL 81.0 dBpV MKR 12.024 GHz
10 dB/ *4 View HNorm B_Blank MNorm 31.91 dBp¥
PR PR L M bty St ""‘J‘W e NW

START 8.000 GHz
#RBY 100 kHz

STOP 16.000 GHz

YBW 100 kHz SWP 1.6 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A5
Out of band emissons (Conducted) / BB-HC1K (Cordless Handset) / 22HE0078-YW
7. ch 1 24048GHz External Attenuator 100B

REF 87.0 dBpV DL 81.0 dBpV MKR 25.77 GHz
10 dB/ #4_View Horm B_Blank Horm 35.02 dBpV
s M:WWWWMWWM

[START 16.00 GHz

STOP 26.00 GHz

8. ¢ch20: 2439GHz: External Attenuator 10dB

*RBY 100 kHz VBW 100 kHz SWP 2.0 s ATT 10 dB
REF 107.0 dBp¥ DL 81.0 dBp¥ MKR 2.43874 GHz
10 dB/ *f View HNorm B_Blank Horm 101.02 dBuV
i 1l i
Voo
ol 0,
N i
:.\ﬂ f.im
n il FA
LS ST o ot
CENTER 2.43900 GHz SPAH 20.00 HHz
#RBY 100 kHz  VBY 100 kHz  SWP 20 ms ATT 10 dB

9. ¢ch20: 2439GHz: External Attenuator 10dB

REF 87.0 dBw¥

DL 81.0 dBpV
10 dB/ *4_View Horm B_Blank Horm

MKR 161.5 HHz

23.48 dBpY

st e G B M s W st g
START 30.0 HHz STOP 300.0 MHz
*RBYW 100 kHz V¥BW 100 kHz  SWP 60 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A56
Out of band emissons (Conducted) / BB-HC1K (Cordless Handset) / 22HE0078-YW
10. ch 20: 2439GHz: External Attenuator 10dB

REF 87.0 dBpV DL 81.0 dBpV MKR 322 .4 HHz
10 dB/ *t View Horm B_Blank MHorm 36.82 dBuwY
*
(L Y A _qn.u.ll IuIJ.I_ ohscehten oG .r.‘g‘._J e b A o A

START 300.0 HHz

STOP 1.0000 GHz

#RBW 100 kHz  VBW 100 kHz  SWP 140 ms  ATT 10 dB
11. ch20: 2439GHz External Attenuator 10dB
REF 87.0 dBwV DL 81.0 dBpV MKR 1.543 GHz
10 dB/ *4_View HNorm B_Blank Horm 35.91 dBw¥
‘ ¢MVWMM
atdiriy M
W n ..'I_.'uJJ " 1 ek l“ Al el e J.H PP L L
ISTART 1000 MHz STOP 2.429 GHz
#RBW 100 kHz VBW 100 kHz SWP 290 ms  ATT 10 dB
12. ch 20: 2439GHz: External Attenuator 10dB
REF 87.0 dBpV DL 81.0 dBpV MKR 4.886 GHz

10 dB/ *4_View Horm

Blank Horm

44.45 dBpV

;-WMWMLH i

FRYATI T
L

‘@-“_I_LJ LTI

i

START 2.449 GHz

*RBY 100 kHz  VBW 100 kHz

SWP 1.2 s

STOP 8.000 GHz

ATT 10 4B




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A57
Out of band emissons (Conducted) / BB-HC1K (Cordless Handset) / 22HE0078-YW
13. ch 20: 2439GHz: External Attenuator 10dB

REF 87.0 dBwV DL 81.0 dBuV MKR 12.192 GHz
10 dB/ *4 View HNornm B_Blank Horm 30.84 dBpNV

TR P LR TN ol [y - Tm
oy L of bt Y

START 8.000 GHz STOP 16.000 GHz
#RBYW 100 kHz VBW 100 kHz SWP 1.6 s ATT 10 dB

14. ch 20: 2439GHz: External Attenuator 10dB

REF 87.0 dB¥ DL 81.0 dBuV MKR 25.78 GHz
10 dB/ #4_View Horm  B_Blank MHorm 36.13 dBwV

RVRTION FURV0 X FOTY U0, SOPETING ROTCIY SUPTYS DAY RUCT gt

START 16.00 GHz STOP 26.00 GHz
*RBY 100 kHz VBW 100 kHz SWP 2.0 s ATT 10 dB

15. ch40: 2.475GHz External Attenuator 10dB

REF 107.0 dBpV DL 81.2 dBpV MKR 2.47558 GHz
10 dB/ *4_View Horm B_Blank Horm 101.19 dBuV
/W\
0 T

U!

n Sy AN

CENTER 2.47500 GHz SPAN 20.00 MHz
#RBYW 100 kHz  VBW 100 kHz  SWP 20 ms ATT 10 4B
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16. ch40: 2475GHz External Attenuator 10dB

REF 87.0 dBpV DL 81.2 dBpV MKR 172.8 HWHz
10 dB/ *4_View HNorm B_Blank Horm 22.76 dBw¥
T L L T L P e U
START 30.0 MHz STOP 300.0 MHz
*RBW 100 kHz VBW 100 kHz  SWP B0 ms ATT 10 dB
17. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 81.2 dBpV MKR 358.8 MHz
10 dB/ *h_View Horm B_Blank Horm 40.08 dBpV
*
,».ng NTRORE CTAPY LY R b L RE L IPEEOR TR A
START 300.0 MHz STOP 1.0000 GHz
#*RBW 100 kHz VBW 100 kHz SWP 140 ms ATT 10 dB
18. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBpV DL 81.2 dBpV MKR 2.449 GHz

10 dB/ *4_View Horm

B_Blank Horm 37.58 dBp¥

JRTRTRTTS
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START 1000 HHz
*REYW 100 kHz

VBYW 100 kH=z

STOP 2.46% GHz
B

SWP 300 ms  ATT 10 d




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A59
Out of band emissions (Conducted) / BB-HC1K (Cordless Handset) / 22HEQ078-YW
19. ch40: 2.475GHz External Attenuator 10dB

REF
10

87.0 dBwV
dB/ *A_Y

DL 81.2 dBw¥V MKR 4.961 GHz

iew Horm B_Blank Horm

46.70 dBpV

i g Mwm TS CO TR e Y10 T ..l-Lé'¢"r-“'*-\
START 2.485 GHz STOP 8.000 GHz
#RBY 100 kHz VBW 100 kHz SWP 1.2 5 ATT 10 dB
20. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 81.2 dBpV HKR 15.552 GHz
10 dB/ *4_View HNorm B_Blank Horm 31.05 dBwV
[T IRTIRN. Ty LI T A , L
o ot LT TR spHAg
START 8.000 GHz STOP 16.000 GHz
#RBY 100 kHz VBW 100 kHz SWP 1.6 s ATT 10 dB
21. ch40: 2475GHz: External Attenuator 10dB
REF 87.0 dBnV DL 81.2 dBpV MKR 25.69 GHz
10 dB/ *4_View HNorm B_Blank Horm 34.79 dBpV
MMWWMMMWWM
START 16.00 GHz STOP 26.00 GHz
#RBY 100 kHz VBW 100 kHz SWP 2.0 s ATT 10 dB




Peak Power Density(Conducted)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEO078-YW
Equipment  : Cordless Telephone Equipment Regulation  : Fcc Part15SubpartC 247(d)
Model : BB-HC1 Date : 2002/04/17
SampleNo. :1 Temperature : 23deg.C
FCCID : APYHRO00026 Humidity 1 70%
Power : AC120V/60Hz
Mode : Transmitting(ch1,20,40) % M
ENGINEER : Makoto Kosaka
FREQ SA Cable ATTEN. Result Limit Margin
ch Reading Loss

[GHZ] [dBuV] [dB] [dB] [dBm] [dBm] [dB]
ch00 : 2404.8MHz| 2.405083 99.6 0.5 10.0 31 8.0 4.9
ch20: 2439.0MHz| 2.439284 99.8 05 10.0 33 8.0 4.7
ch39: 2475.0MHz| 2.474683 100.1 0.5 10.0 3.6 8.0 4.5

Sample Calculation :
RESUL T=Reading (-107:Comverted to dBm) + ATTEN.
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Peak Power Density(Conducted)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEO078-YW
Equipment  : Cordless Handset Regulation  : Fcc Part15SubpartC 247(d)
Model : BB-HC1K Date : 2002/01/26
SampleNo. :1 Temperature : 28deg.C
FCCID : APYHRO00026 Humidity 1 22%
Power :DC 3.6V
Mode : Transmitting(ch1,20,40) % M
ENGINEER : Makoto Kosaka
FREQ SA Cable ATTEN. Result Limit Margin
ch Reading Loss

[GHZ] [dBuV] [dB] [dB] [dBm] [dBm] [dB]
ch00 : 2404.8MHz| 2.405132 99.6 0.5 10.0 31 8.0 4.9
ch20: 2439.0MHz| 2.438732 100.5 05 10.0 4.0 8.0 4.0
ch39: 2475.0MHz| 2.474732 100.5 0.5 10.0 4.0 8.0 4.0

Sample Calculation :
RESUL T=Reading (-107:Comverted to dBm) + ATTEN.
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Power dendty / BB-HC1 (Cordless Telephone Equipment) / 22HEOC078- YW

1. ch 1 24048GHz: External Attenuator 10dB

REF 107.0 dBpY

10 dB/ *A_View Horn

B_Blank

MHorn

HKR 2.405083 GH=z
99.64 dBwV
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V

VA
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X

CENTER 2.405083 GHz

*RBY 3 kHz *YBY 10 kH=z

*SWP 500 s

SPAN 1.500 HHz
ATT 10 dB

2. ¢ch20: 2439GHz: External Attenuator 10dB

REF 107.0 dBpV
10 dB/ *A_View Horm

HKR 2.439284 GHz
99.85 dBwV

B_Blank Norm
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VA

A

f
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LY

V
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VAL

CENTER 2.439285 GHz
*RBY 3 kHz *YBY 10 kHz

*SWP 500 s

SPAN 1.500 HHz
ATT 10 dB

3. ch40: 2475GHz: External Attenuator 10dB

REF 107.0 dBpVY

10 dB/ #A_View Horm

MKR 2.474683 GHz
100.05 4BV

B_Blank Horm

I

N

|

L

A
U

v

ICENTER 2.474685 GHz
*RBY 3 kHz *#YBYW 10 kHz

#SWP 500 s

SPAN 1.500 HHz

ATT 10

dB




Sharp Corporation/ FCC ID: APYHRO00026 / Page : A63
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1. ch 1l 24048GHz External Attenuator 10dB
REF 102.0 dBp¥ MKR 2.405132 GHz
i B_Blank Horm 99.6495 dBuY

CENTER 2.40 HHz
#RBY 3 kHz *VBY *SWP 5 T
2. ¢ch20: 2439GHz: External Attenuator 10dB
REF 102.0 dBp¥ 13
5 dB/f lan






